i BAR(BA B D)

Instruction Manual - Bauanleitung - Manuel de montage - BukiisAE




Th an k ou Thank you for selecting the Hotbodies Ve8! This kit is designed to be fun to drive and uses top quality
y parts for durability and performance. The instruction manual you are reading was designed to be easy to follow yet
thorough in its explanations. Hotbodies wants you to enjoy driving your new Ve8. If you come across any
problems or need some help getting through a step, give us a call and we will do our very best to help you. You can
also contact us on the internet at www.hotbodiesonline.net.

* This is a high performance R/C kit, and it requires regular maintenance for best performance. If you don’t do regular maintenance the perfor
mance will suffer. Hotbodies has all the necessary parts and accessories available to keep your car performing at its best.

The caution or attention symbols will warn you about steps that can be very dangerous.
Please read and understand the instructions carefully before proceeding.

Cautions
Warnhinweise
Précautions

Attention Failure to follow these instructions can

Failure to follow these instructions can ‘Achtun g cause injury to yourself or others.

damage your kit, and cause serious

Attention You might also cause property damage or

bodily injury or death. e damage your kit.

Cautions Before Running
Warnhinweise * Please read manual with parent or guardian (responsible adult).
Précautions Before O :
a5 perating
=8 * Make sure that all screws and nuts are properly tightened.

* Always use fresh batteries for transmitter and receiver to avoid losing control of the model.
* Make sure no one else is using the same radio frequency as you are using.
* Please confirm the range of the radio operation.

During Running
* Please do not run on a public street, this could cause serious accidents, personal injuries and/or property
damage.
* Please do not run near pedestrians or small children.
® Please do not run in small or confined areas.

After Running
® Turn OFF receiver first, then turn OFF transmitter. This will prevent the car from losing control.

Battery safety
¢ Please be careful when handling the battery. It will be hot after running. If the wire is frayed, a short circuit
can cause a fire.

D an ke Vielen Dank, dass Sie sich fiir den Hotbodies Ve8 entschieden haben. Dieses Auto soll Spal8 machen und verwen-
det nur hochwertige Teile fiir beste Leistungen und Haltbarkeit. Die Anleitung, die Sie gerade lesen, ist leicht verstdndlich
und dennoch recht ausfiihriich. Hotbodies will, dass Sie mit Ihrem neuen Ve8 Spal3 haben. Falis dennoch Probleme
auftreten soliten, melden Sie sich bei uns, und wir werden versuchen das Problem zu I6sen. Sie kbnnen uns auch im Internet
unter www.hotbodiesonline.net finden.

* Dies ist ein hochleistungs RC-Auto und benétigt regelméBige Wartung. Wenn Sie diese Wartungsarbeiten nicht durchfiihren wird die Leistung
des Autos darunter leiden. Alle zur Wartung benétigten Teile sind bei Hotbodies erhéltlich.

Die Warnsymbole weisen Sie auf gefdhrliche Bauabschnitte hin.
Bitte lesen und verstehen Sie die Anweisungen bevor Sie sie durchfiihren.

Cautions

Attention Wenn Sie diesen Anweisungen nicht folgen,
Warnhinweise

Achtung  kénnen Sie oder andere verletzt werden.

Wenn Sie diesen Anweisungen nicht fol-
gen, kénnen Sie oder Ihr Auto Schédden

Précautions davontragen.

E

Attention Es kann auch sein, dass dabei Sachschaden
1 an anderen Dingen oder ihrem Auto entsteht.

Cautions Vor dem Fahren
Warnhinweise * Bitte lesen Sie die Anleitung (zusammen mit einem Erwachsenen/Erziehungsberechtigten).
P ;ebctautl ONS  vor dem Betrieb
== ¢ Stellen Sie sicher, dass alle Schrauben und Muttern korrekt sitzen.

* Verwenden Sie immer volle Batterien fiir den Sender und Empféanger, um Empfangsstérungen zu vermeiden.
¢ Stellen Sie sicher, dass niemand anderes die gleiche Frequenz verwendet.
® Uberpriifen Sie die Reichweite der RC-Anlage.

Wéhrend dem Fahren
® Fahren Sie nicht auf 6ffentlichen StraBen. Dies kann zu schweren Unféllen mit Personen- oder
Sachschéden fiihren.
® Fahren Sie nicht in der Ndhe von FuRgdngern oder kileinen Kindern.
® Fahren Sie nicht auf zu kleinen oder zu eng begrenzten Geldnden.

Nach dem Fahren
* Schalten Sie den Empfénger aus, dann erst den Sender. Dies verhindert, dass das Auto auBBer Kontrolle gerit.

Hinweise zum Fahrakku
* Geben Sie im Umgang mit dem Fahrakku bitte Acht. Er ist nach dem Fahren sehr heiB. Falls die Kabel
beschédigt sind, kann ein Kurzschluss ein Feuer ausiésen.

\




Me rc " Merci d’avoir choisi la Hotbodies Ve8g préte a rouler ! Ce kit a été congu pour étre amusant a conduire, et utilise des
piéces de la plus haute qualité pour la longévité et les performances. Le manuel d’utilisation qui est entre vos mains a été
congu pour vous fournir des explications faciles a suivre mais complétes. Hotbodies espére que vous aurez plaisir a piloter
votre nouvelle Ve8. Si vous rencontrez des problémes ou si vous avez besoin d’aide pour une étape, appelez-nous et
nous ferons de notre mieux pour vous aider. Vous pouvez aussi nous contacter par Internet sur www.hotbodiesonline.net.

® Ceci est un kit radio-commandé de hautes performances, et requiert un entretien régulier pour donner le meilleur de lui-méme.

Si vous n’effectuez pas un entretien régulier, les performances en souffriront. Hotbodies a toutes les piéces et les accessoires nécessaires
pour maintenir les performances de votre véhicule a leur meilleur niveau.

Les symboles attirant votre attention vous avertiront des étapes qui peuvent étre trés dangereuses. Veuillez lire soigneusement
les instructions et bien les comprendre avant toute utilisation.

Cautions En ne suivant pas ces instructions Attention En ne suivant pas ces instructions vous pourriez
Warnhinweise vous pourriez endommager votre kit, et Achtung  vous blesser vous-méme ou blesser d’autres
Précautions provoquer de sérieux dégats corporels Attention personnes. Vous pourriez également provoquer
s & ou méme mortels. = des dégats matériels ou endommager votre kit.
Cautions Avant de mettre en marche
War,nhmv_velse * Veuillez lire fe manuel avec un parent ou un adulte responsable.
P Tecautions  Ayant de mettre en marche
=9

* Vérifiez que toutes les vis et les boulons sont correctement serrés.

 Utilisez toujours des batteries nouvellement chargées pour I'émetteur et le récepteur afin d’éviter de perdre
le contréle du véhicule.

* Vérifiez que personne d’autre n’utilise la méme fréquence radio que vous.
* Vérifiez le champ d’action du fonctionnement de Ia radio.
Pendant le fonctionnement

* Ne faites pas fonctionner sur une voie publique, cela pourrait provoquer des accidents graves, des bles
sures corporelles et/ou des dommages aux biens.

* Ne faites pas fonctionner a proximité de piétons ou d’enfants en bas age.
* Ne faites pas fonctionner dans des lieux petits ou fermés.
Apreés larrét
* Eteignez d’abord le récepteur, puis I’émetteur. Cela empéchera une éventuelle perte de contréle du véhicule.
Sécurité de la batterie
* Faites trés attention lorsque vous manipulez la batterie.
Elle sera trés chaude aprés utilisation. Si un cable était dénudé, un court-circuit pourrait provoquer un incendie.

'a: U w l— COEIF. HOTBODIESHEZHBEWLFWZEX LT, BICHDNESTENET, ARRBIEIESRBOMEVZEA L. /\A UNVIEET
- DHRD K SBRESNTCVET, Ffe. AFHABEFADEDT CTHALA—XICIBFECEDLOILLDATA M BIRREFRALTCEDEID
T, KEBHJBWVEEWE ETELWS I AV S TZERY— BTSN, 8. HOTBODIESTIFES B LHAIEEDADI &,
HILTDELBDHAI D TWVEEEVWEED THEDHRT,
HEOECTAALRPCEVR U SBERBICBBLEDELIEEV, RE7ZE CERICEDRIICH FTABIREAEZHHd <2,
* SHEREER/CH—DMBEZETRD (CHEBES B D CDICFETERDAY T T VADNMETYT ., AVTFUVRETDIEVNER/CA—MEOREAEEDE T,
HotbodiesTld. X2 TFVAPEBERICAXZ N —YZRABLTHDEITDT, £S5 THALIEEL,

REUREHIAE ClEBEHRNDBEEPIRISZERAICHHLLT Dlehlc. BIRDESRIE. BEURVICDOVWTUTOES TESERTZTOTLE T,
NE%Z K CEED L TAN ZBFHH < FEE L),

Cautions

autions . COEFEESLAOMVETSE, EAOE Agggt‘l"f;," COETSE BN B ET e, BHHEES
Précautions  CSEICEAGRENFET BOMMNERE Attention &2 TEE MOEEORENEESNBNEETR
g o ENBREERLCVET, frager LTLET.
Cautions ESEBHIIC
V%ar,nhinv_veise * REEDH DY FHPBZBTH<TEEL,
g;autlons ESEDHOAE

¢ ZEDRI. T MIEHDFVNTF TV I LET,

OXEROBURBZT TV I UET. BHORENIENE, 2V FO—/LIIENHRGELEDBIRTT . FHDIIRZD
MIFTLIEE N,

*BREAUIURIIL (BRE) ZEAULTVBDADEDICLVEVWNEERLE T, I bO—/LHIEREVEEE. I<ICETZ
FRIELTLZE W,

o BR{EEIE (BRDE<IEE) OmEsRZE LTS,
ESEDRDER

® BEE COETIFHBLUESH TS,

¢ SITEPINSHEFHOVD B CEETSEEV T ZE L,

¢ SRS PEBEDHR CIIET I BN TLEE L,
ESBIROIR

* NFZIEHDAA v FZOFFICUTH SEXEHDAA v FZOFFICLTLZE L, |EEZRER S EBEHNRET HLNDHDET,
Ny FU—BRORVDER

¢ Ny FTU—DEDOFEVICHETDERLTLLEE V. O— R HIROBNH 5D 3— MMILDFEMT, V7 RPAKEEDTNHSDET

PAGE 3




-

Equipment Needed  Benétigtes Zubeh6ér Equipement nécessaire FRET 250D

Ve8 Mechanical Brake Option
The Hot Bodiies Ve8 kit comes with optional mechanical braking capabilities. The installation of the mechanical brakes takes place in Steps D04 to D06. Please
consider what you would like to do before you start building the Ve8 kit. The optional mechanical brakes require a second servo to complete the build. Please see

the notes section of the instruction manual for information about setting up the mechanical brakes.

Option freins mécaniques Ve8

Le kit Hot Bodiies VeS8 est livré avec la possibilité d'y ajouter le freinage mécanique en option. La mise en place des freins mécaniques se fait grace aux étapes D04 a DO6.
Réfléchissez a ce que vous voulez faire avant de commencer a monter le kit Ve8. Les freins mécaniques optionnels exigent un deuxieme servo pour le montage. Veuillez
consulter la section des notes de ce manuel d'utilisation pour y trouver des informations concemant le réglage des freins mécaniques.

Ve8 Mechanische Bremsen

Der Hot Bodlies Ve8 Kit kann mit mechanischen Bremsen ausgestattet werden. Der Einbau der mechanischen Bremsen wird in den Schritten D04 bis DO6 beschrieben.
Bitte (iberlegen Sie vor dem Zusammenbau, weiche Bremsen Sie verwenden wollen. Fiir die mechanischen Bremsen wird ein zweites Servo benétigt. Lesen Sie bitte dlie
Hinweise in der Anleitung zum Einstellen der mechanischen Bremsen.

Ve8 XAZAILIL—F T3y

HotBodies Ve8 v hTCIF T —FBY—RZERUEXNZ DI T U—F 54 T3 VEEITDENTEET . XAZHILTLU—FDHEHIL
TlZ [Step DO4 - DOB. %, FAEICDVTIFEHITHIFZEE YD ‘Notes” Z8RBLTLIETV, RE—RIOY bO—5—(C&D "BFIL—
F DIV —FHT—RZFERLUE "XHAZHILTU—F [ZLD. Fv NOEI I THENRELDF T, AL THICTFHEESD I U —F7%F

TN EERL, AL TEITOTLIET V. "AANZHIITU—F ZFEATDICE. TU—FADT—RHOBIENEELEDET,

Radio Components Fernsteuer Anlage Eléments de la radio 7ARIAVKR—%> k

You will need a 2-channel radio system with servo, electronic speed control, battery pack, motor, pinion gear, battery and tires.
Sie benétigen eine 2-Kanal RC-Anlage, ein Servo, einen elektronische Fahrtenregler, Fahrakkus, einen Motor, Ritzel und Reifen.
Vous aurez besoin d’un systéme radio a 2 voies, avec un servo, un contréleur électronique de vitesse,
un pack de batteries, un moteur, un pignon, une batterie et des pneus. -
2F v URIVXEN. SBE. Y—K. ESC. ETANYFU— E—F—. ESFVET. 54 vEMAI\Ny7U—, | Make sure the servo sizes are as shown.
EFANYTFU—FREREER/LTIEE, Achten Sie auf die GréBe Ihres Servos.
Les servos doivent étre des dimensions indiquées.
BEDOTEOY—RZFERALET .

Transmitter Steering Servo
Sender Lenkservo - 47~51Tmm —
Emetteur Servo de direction

e ] — Z2FFUVITH—K

(D (D

N\
\_/

1 A
ft A 8~12mm

Receiver Brake Servo (optional) H—H v
Empféanger Servo Fuer Brems (optionnels)
Récepteur Sauve de frein (wahlfrei)
Sk TJ—F@Y—iR (FTvav) Actual Size

OriginalgroBe

Taille réelle

RYX 28~30mm

- 40~42mm—— >

Batteries for transmitter Electronic Speed Control (ESC)
Senderbatterien Elektronischer Fahrtenregler (ESC)

Electric Motor

; 14 P ; Pinion Gear (MOD 1)
;’{Eeé g:le\"l‘ynget_teur got(fr'glztlegr'\dg l/ge_s(sEeSgSC) Elektromotor Ritzel (MOD 1)
= Moteur électrique Pignon (MOD 1)
'T—5— E=F+7 (MOD 1)

LiPo Battery Battery Charger

Lipo Zellen Akkuladegerét )

Lithium-polymére Chargeur de batterie Tires

LiPOJty U= FEE Reifen
Pneus
S4v

PAGE 4




-

Tools Werkzeuge Outils TE

Tools needed for assembly. sold separately.

Zum Zusammenbau benétigtes Werkzeug. Separat erhiitlich.
Outils nécessaires pour la mise en place, vendus séparément.
ARRZEHITHICETEROIENUETT, FIRCHBL TS,

Allen Wrench 1.5mm / 2.0mm / 2.5mm / 3.0mm
Inbusschliissel 1.5mm /2.0mm / 2.5mm / 3.0mm
Clé Allen 1.5mm/2.0mm/ 2.5mm / 3.0mm
A&ELYF 1.5mm/ 2.0mm / 2.5mm / 3.0mm

Needle Nosed Pliers
Flachzange
Pince a bec fin

Hobby Knife
Modellbaumesser
Couteau de modélisme
RE—F47

9087

Reamer

Reamer

Alésoir
JORF4—U—3—

gagﬁ,"zl S " Instant Cement Paint
. chieblehre Sekundenkleber Lexanfarbe
Screwdrivers Pied a coulisse Colle rapid Peint
Schraubenzieher JEZ ﬁ%;;agj' € _'_ﬂ.” %2*4
Tournevis = L
TSRIRAFTARSAIN—
Z159 Z164
Z950 Z960 Thread Lock Grease -
Cross Wrench Turnbuckle Wrench Schraubensicherung Fett Side Cutters
Kreuzschliissel Spurstangenschliiessel Frein a filet Graisse Seitenschneider
Clé en croix Clé a biellettes *y0Ov IRl JUR Plnct?s coupantes
=Zy0ALVF =Ny IILUF =vI\—
Included Items Eléments inclus
Enthaltenes Werkzeug v bICA>TWS4)
HBC8122-13 HBC8122-17 HBC8122-2 HBC8122-3
Silicone Oil #5000 Silicone Oil #2000 Silicone Oil #350 Silicone Oil #450
Silikon Daempferoel #5000 Silikon Daempferoel #2000 Silikon Daempferoel #350 Silikon Daempferoel #450
Huile silicone 5000 Huile silicone 2000 Huile silicone 350 Huile silicone 450
2 UIVF A )L#5000 YV #4)L#2000 Y2V #F4A)L#350 Y AVFAIL#450

Caution Attention
Achtung ETLOEF=E

Do not drive the HB Ve8 in the following places.
Bitte beachten Sie folgende Hinweise, wenn Sie mit dem HB Ve8 fahren.
Ne conduisez pas le HB Ve8 dans les endroits suivants.

ROBFEEFRCRETETEBNTLIEE,

Do not run on public streets or highways.

This could cause serious accidents, personal
injuries, and/or property damage.

Fahren Sie niemals auf 6ffentlichen Stra3en.
Dies kann zu schweren Unféllen mit Personen-
und Sachschaden fiihren.

Ne faites pas fonctionner sur la voie publique
ou la route. Cela pourrait provoquer des ac-
cidents graves, des blessures corporelles ou
des dommages aux biens.

B E, BEPANBREACRETIEENTILS L,

Do not run in water or sand.

Fahren Sie nie in Wasser oder Sand.

Ne faites pas fonctionner dans Peau ou sur
le sable.

KicED., BEETRETERBBEVTLREV, HFE
DERICEDENGDET,

Make sure everyone is using different frequen-
cies when driving together in the same area.
Achten Sie immer darauf, dass verschiedene
Frequenzen verwendet werden, wenn Sie mit
Jjemandem zusammen fahren.

Vérifiez que toutes les personnes qui pilo-

tent dans la méme zone utilisent toutes des
fréquences différentes.

HOELFCERBEE. BEOIY FO—IVHHRELEDF
o BFHBLTHSETEEHELLS,

/

PAGE 5

3



STEP A-O01

oy,

2083

Flat Head Screw M3x10mm
Senkkopfschraube M3x10mm
Vis téte plate M3x10mm
FZ%Y M3x10mm

STEP A-O2

2087

Flat Head Screw M3x20mm
Senkkopfschraube M3x20mm
Vis téte plate M3x20mm
H#Z%Y M3x20mm

x2
Z353
Button Head Screw M3x10mm
Flachkopfschraube M3x10mm

Vis téte ronde M3x10mm
FREY M3x10mm




Vis téte'plate A;;;Emm
on Head Screw M3x8mm
-hraube M3x8mm

x8
nkkopfschraube M3x20mm
fis téte plate M3x20mm
+*3 M3x20mm

Fi.
S
@ .x1

Z663

STEP A-O4

t Head Screw M3x20mm

STEP A-O3

Z082

Fiat Head Screw M3x8mm
is téte ronde M3x8mm

Lock Nut M3
Stoppmutter M3
l X
Z352

Button He
Flachkopf:

Vi

2663

Lock Nut M3
Stoppmutter M3




6 x 94531

6
fachkopfschraube M4x15mm
lis téte plate m4x15mm
Y5 %Y M4x15mm
COMVMPLETED

STEP A-0O5

' p(

94531

’I: Head Screw M4x15mm
Vi

STEP A




STEP B-01 STEP B-02

(MY o 67376@ Airtronics / JR /KO / Sanwa M ,
100554 23 0 x

Set Screw M3x14mm 100559
Madenschraube M3x14mm 5723 60 7{{'{9;/ s Button Head Screw M3x14mm
Vis sa:r_ﬁ téte M3x14mm Flachkopfschraube M3x14mm
1 EXYM3xT14mm 67376@ Futaba Vis téte ronde M3x14mm

= SER FAREY M3x14mm

(oo . m .

100559 D),
Button Head Screw M3x14mm 2084

Fiat Head Screw M3x12mm
ﬁ?ct'éi?foff.ffé'a;u'&‘,’ﬁﬁﬂ Amm Senkkopfschraube M3x12mm

&S Vis téte plate M3x12mm
FFY MBXT4mm 5% M3x12mm

O@. |

2087
Z663 Flat Head Screw M3x20mm
Lock Nut M3 ) Senkkopfschraube M3x20mm

Stoppmutter M3 - Vis téte plate M3x20mm
Contre-écrou M3 7 = HZ%Y M3x20mm

FA4arFvhM3

3 x Z663
M3 Lock Nut

STEP B-03

o

Z307

Fiat Head Screw M4x10mm
Senkkopfschraube M4x10mm
Vis téte plate M4x10mm
HZ%XY M4x10mm




. ‘

=

& .

STEP B
COMPLETED

Stoppmutter M3
Contre-écrou M3
Far+FvytM3

Inbus-flachkopfschraube M3x12mm
Lock Nut M3

Vis téte ronde M3x12mm

FAREY M3x12mm
Button Head Screw M4x10mm

Flachkopfschraube M4x10mm
Vis téte ronde M4x10mm
FARXY M4x10mm

@ . x2

Senkkopfschraube M3x14mm
2663

Vis téte plate M3x14mm

Button Head Screw M3x12mm
F5%Y M3x14mm

STEP B-04
Z354
[
100556
Flat Head Screw M3x14mm
94554




STEP C-01

HBC8022

STEP C-03

x4
Z086
Fiat Head Screw M3x18mm
Senkkopfschraube M3x18mm
Vis téte plate M3x18mm
H5%Y M3x18mm

HBC8122-13

Silicone Oil #5000

Silikon Daempferoel #5000
Huile silicone 5000

U v A4 )L#5000

Fill to top of cross shafts with silicone diff oil. .
Fiillen Sie das Gehéause bis zum We euz mit Silikon-Differential-Ol.
Remplissez d’huile jusqu’en haut des arbres transversaux avec de
Phuile silicone pour différentiel.

FIIP I IDBENZETY Y AVACIEFH L LET,

STEP C-02

.x1

zZ721

Set Screw M4x4mm
Madenschraube M4x4mm
Vis sans téte m4x4mm

A EXYMAx4mm

8 x 16mm

HBC8064




STEP C-04 STEP C-06

. x1 MXZ mﬂ x2 ” x2

2704 2700 2702
goto g 5 M4x3 Set Screw M3x8mm Set Screw M3x3mm Set Screw M3x5mm
ladensohraube M4 Madenschraube M3x8mm Madenschraube M3x3mm  Madenschraube M3x5mm
R ottt Vis hallen sans tete M3x8mm Vis sans téte M3x3mm Vis hallen sans tete M3x5mm
g sf;gsutetem’v"{”ésmm TEXIM3x8mm CERIM3BX3mm £ EXIMBXEMM
o a2 X3mm

h x2 Sway Bar Linkages Assembly
7492 Montage der Stabilisatoranlenkung

b Montage de la barre antiroulis
TP. Binder Head Screw M2.2x4.8mm S ) S b —
Flachkopfschneidschraube M2.2x4.8mm ATETAI U YT S OMBIT
Vis TP. Tole tete plate M2.2x4.8mm
TR YREY M2.2x4.8mm

B—2 x Z700
M3 x 3

100555 y

9

2 x HBC8009-1

Ball, 6mm

STEP C-05

[ o .

94676

Cap Head Screw M3.5x18mm
Inbusschraube M3.5x18mm

Vis téte cylindrique M3.5x18mm
Fry7xY M3.5x18mm

~x1

zZ721

Set Screw M4x4mm
Madenschraube M4x4mm
Vis sans téte mdx4mm

1 EFXIYMAx4mm

4 x 86598
M13 x 16 x 0.2

2x94676 7 YL N ,
M3.5x 18 Jt kY O N\ 2 x HBC8020-1

8 x 16mm

”b “hpi:racing|




STEP C-07 STEP C-08

.. | it ..
100555 x4 7740

Set Screw M4x3mm 94505 Set Screw M5x4mm
Madenschraube M4x3mm Cap Head Screw M4x12mm Madenschraube M5x4mm
Vis sans téte M4x3mm Inbusschraube M4x12mm Vis sans téte M5x4mm
Yk 25 2—M4x3mm Vis téte cylindrique M4x12mm  «ExM5x4mm

Fry 7RI M4x12mm

y , i 4 x 67438

DA ) 8 x 14 x 4mm

92 x 100555 C M 2wl
1 N\ ) a L

2 x HBC8096
ll:,-e;,f;(s Z(E;auche 3 x17mm

2 Make 2 2 fois Right  Droite
2.4 2 Stiick 2@EEs Rechts =

2x 67402

STEP C-09

x4
Z351
Button Head Screw M3x6::1‘m
b e o e

Vis téte ronde M3x6mm
FARRY M3x6mm

(0D ..

Z725

Set Screw M4x10mm
Madenschraube M4x10mm
Vis sans téte m4x10mm

A EXIMAx10mm

L Left Gauche
Links =

Right  Droite
Rechts =




STEP C-10

(.,

100558
Button Head Screw M3x4mm
Flachkopfschraube M3x4

Vis téte ronde M3x4mm
FRERY M3x4mm

I

94388

Cap Head Screw M3x16mm
Inbusschraube M3x16mm

Vis téte cylindrique M3x16mm
Fry7RT M3x16mm

[ o,

94675

Cap Head Screw M3.5x14mm
Inbusschraube M3.5x14mm

Vis téte cylindrique M3.5x14mm
Fry7xY M3.5x14mm

Spring Washer 3x6mm
5ed¢ajsghe{be .?xﬁm:n

2T Ty —3x6mm

[ D

94677 x2
Cap Head Screw M3.5x42mm

Inbusschraube M3.5x42mm

Vis téte cylindrique M3.5x42mm

Fry7xY M3.5x42mm

STEP C-11

(o,

Z354

Button Head Screw M3x12mm
Inbus-flachkopfschraube M3x12mm
Vis téte ronde M3x12mm

FAREY M3x12mm

[ o

Z548

Cap Head Screw M3x22mm
Inbusschraube M3x22mm

Vis téte cylindrique M3x22mm
Fry 7RI M3x22mm

Right  Droite
Rechts =

2x67415

4 x 71mm, Silver

2x 2800

Left
Links

Gauche
b3

2 x 94675
M3.5 x 14




STEP C-12 STEP C-13

2 x HBC8099
<O

Make 2 2 fois
2 Stiick 2E{EDET 24 2 Stiick 2g{rz+

STEP C-14

x2

100557

Flat Head Screw M3x16mm
Senkkopfschraube M3x16mm
Vis téte plate M3x16mm
HZ%Y M3x16mm

(o, 232547
x2 PR

Z357

Button Head Screw M3x20mm
Inbus-flachkopfschraube M3x20mm
Vis téte ronde M3x20mm

FREY M3x20mm

[ Jpommmmmmmonsonm .

7547

Cap Head Screw M3x20mm
Inbusschraube M3x20mm

Vis téte cylindrique M3x20mm
Fy 7R M3x20mm

O @.

2663

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FAAYFIEM3




HBC8003

9

. 7\, (\,. 7 (>
N\ 2\ <2 sz

Inbus-flachkopfschraube M3x10mm
Vis téte ronde M3x10mm
COMVIPLETED

FAREY M3x10mm
Flachkopfschraube M4x15mm

Vis téte plate m4x15mm

Button Head Screw M3x10mm
HZXY M4x15mm

STEP C-15
(oo
Z353
' x2
94531
Fiat Head Screw M4x15mm
STEPC




STEP D-01 STEP D-02

. x1

zZ721

Set Screw M4x4mm
Madenschraube M4x4m
Vis sans téte m4x4mm
1 EXIMAx4mm

HBC8101-1

HBC8020-1

8 x 16mm

&

4
HBC8071 N2/ HBC8101-1

STEP D-03

(L

2216

Button Head Screw M3x15mm
Inbus-flachkopfschraube M3x15m
Vis téte ronde M3x15mm

FAREY M3x15mm

%Hscmzz-m

. ¥
HBC8122-13 > g '
Silicone Oil #5000 y s ( A

Silikon Daempferoel #5000
Huile silicone 5000

.| ‘/7r'r)b#50(zy/

Fill to top of cross shafts with silicone diff oil.
Fiillen Sie das Gehéause bis zum Wellenk

mit Silikon-Differential-Ol.

Remplissez d’huile jusqu’en haut des arbres
transversaux avec de

Phuile silicone pour différentiel.

FI7IVv 7 hHRBNBETYYAVAANEFLET,




STEP D-04

m x4 4 x HBC8050 /’\3\

HBC8050 M3 x 14, Shoulder 5
3x14mm Screws n

Schraube M3x14mm \\ r>\
Vis M3x14mm W

29V 21— M3x14mm
Y 4 x67543

2x 67542

Ve8 Mechanical Brake Option
9ption freins mécaniques Ve8

'e8 Mechanische Bremsen
Ve8 XAZAITL—F FTvav /

-

Ve8 Mechanical Brake Option
O\/Jtion freins mécaniques Ve8

'e8 Mechanische Bremsen
Ve8 XAZAINITV—F FTvay \

STEP D-05 STEP D-06

Jm,,

53% Head S M3x12i geg_Me;:ha_nicaI’Brak:e opt’;?nB
utton Head Screw M3x12mm lon freins mecaniques Ve
Inbus-flachkopfschraube M3x12mm 3 x Z354 2x67473 100551 Vg o

8 Mechanische Bremsen
Vis téte ronde M3x12mm M3 x 12 M2.5 Lock Nut VeB XN=ALTU—F FTVaY
FARERY M3x12mm £

; SEE PAGE 40
x2 5

Z352

Button Head Screw M3x8mm
Inbus-flachkopfschraube M3x8mm
Vis téte ronde M3x8mm

FARERY M3x8mm

WIU x2

Z700

Set Screw M3x3mm
Madenschraube M3x3mm
Vis sans téte M3x3mm

A EXIM3x3mm

100551
Lock Nut M2.5
Stoppmutter 2.5mm
| g Ecrou de biocage 2.5mm
Ve8 Mechanical Brake Option (N2 e & ayZ3 vk 2.5mm
O‘/wtion freins mécaniques Ve8 Ch X
'e8 Mechanische Bremsen P A | "ﬂm] x4

Ve8 XA=AIITV—F FTv a3y < = 77

Set Screw M3x3mm
Madenschraube M3x3mm
Vis sans téte M3x3mm

A EXIM3x3mm

ﬂb hpitacing




» X
¥ A
2 ¥ A
VRV g i EY/S
) X 5 =
/ .w,,r-v (]
)2
TN/

T )8
A/ y
,..K «b_ﬁum@“ X ‘.. ¥

n
),
1%

Flachkopfschraube M4x15mm

Vis téte plate m4x15mm

HYZRY M4x15mm
COMVIPLETED

STEP D-0O7

' x4
94531
Fiat Head Screw M4x15mm

STEP D




STEP E-O1

HBC8101-1

HBC8022

STEP E-03

o ,,

Z086

Fiat Head Screw M3x18mm
Senkkopfschraube M3x18mm
Vis téte plate M3x18mm
F5%Y M3x18mm

HBC8122-17

Silicone Oil #2000

Silikon Daempferoel #2000
Huile silicone 2000

1) Av A1 )L#2000

ﬂb i racing)

HBC8020-1

8 x 16mm

HBC8064

Fill to top of cross shafts with silicone diff oil.
Fiillen Sie das Gehéduse bis zum Wellenk
mit Silikon-Differential-Ol.
Remplissez d’huile jusqu’en haut des arbres
transversaux avec de

Phuile silicone pour différentiel.

FI7IP T IDRNBZETY Y AVAAIEBLLET,

STEP E-02

~x1

Z721

Set Screw M4x4mm
Madenschraube M4x4m
Vis sans téte m4x4mm
1 EXIMAx4mm

HBC8064

HBC8022

STEP E-O4
. x1

100555

Set Screw M4x3mm
Madenschraube M4x3mm
Vis sans téte M4x3mm
tyhZIU21—M4x3mm

HBC8101-1




STEP E-05

[ Do .

94676

Cap Head Screw M3.5x18mm
Inbusschraube M3.5x18mm

Vis téte cylindrique M3.5x18mm
Fry7ExY M3.5x18mm

.x1

zZ721

Set Screw M4x4mm
Madenschraube M4x4mm
Vis sans téte m4x4mm

1 EXIMAx4mm

2 x HBC8020-1

STEP E-06 STEP E-O07

”x2 . x2 . x2

2492 2700 100555
o axgmm TP Binder Head Screw M2.2x4 8mm Set Screw MaxSmm o Set Screw Mdx3mm
Vis hallen sans tete M3x8mm  Flachkopfschneidschraube M2.2x4.8mm Vis sans téte M3x3mm Madenschraube M4x3mm
A EXIM3x8mm Vis TF. Tole tete plate M2.2x4.8mm Vis sans téte M4x3mm

TR VRS M22x48mm A EFIM3x3mm 2k 222 —MAx3mm

2702

Set Screw M3x5mm
Madenschraube M3x5mm

Vis hallen sans tete M3x5mm
A4 EXIYM3IxEmm

2 x 100555

2x 67404

2 x HBC8108-1

Sway Bar Linkages Assembly
Montage der Stabilisatoranienkung
Montage de fa barre antiroulis
AGESAH— U2 —IDEHIT

2 x 67404
2 x67402

2 Make 2 2 fois
2 Stiick 2@ FT




\_

.
STEP E-08 \‘

m..

Z740

Set Screw M5x4mm
Madenschraube M5x4mm
Vis sans téte M5x4mm

1 EXIMEx4mm

L Left Gauche
Links =«

Right  Droite
Rechts #

BAG-E |

x4
Z351
Button Head Screw M3x6mm
Inbus-flachkopfschraube M3x6mm
Vis téte ronde M3x6mm
FREY M3x6mm

2 x 2740 L Left Gauche
Links =«

Rechts #

AN

-
STEP E-09 \‘

B Right  Droite

(I ..

Z725
Set Screw M4x10mm
Madenschraube M4x10mm
Vis sans téte m4x10mm

1 EXIYMAxT10mm

e

\_

STEPE10 Whwm

ﬂ]]]]]]]xZ

Z700

Set Screw M3x3mm
Madenschraube M3x3mm
Vis sans téte M3x3mm

A ERXIM3Xx3mm

(jum ,,

100558

Button Head Screw M3x4mm
Flachkopfschraube M3x4mm
Vis téte ronde M3x4mm
FAREY M3x4mm

|I‘\||||||||||||||||||||||||||||||||||||||||||||||l 2

94388

Cap Head Screw M3x16mm
Inbusschraube M3x16mm

Vis téte cylindrique M3x16mm
Fry7xY M3x16mm

[ o |,

94675

Cap Head Screw M3.5x14mm
Inbusschraube M3.5x14mm

Vis téte cylindrique M3.5x14mm
Frv7 XY M3.5x14mm

94677

Cap Head Screw M3.5x42mm
Inbusschraube M3.5x42mm

Vis téte cylindrique M3.5x42mm
Fry7ExY M3.5x42mm

A3
A T ! @
&S S
2 x 94675
5 M35 x 14 O R

Right  Droite
Rechts #

4 x 100558

x2

-2 x 94677

M3.5 x 4@

- L Left Gauche
Links %=

PAGE 22



STEP E-11

Button Head Screw M3x12mm
Inbus-flachkopfschraube M3x12mm
Vis téte ronde M3x12mm

FAREY M3x12mm

x2

Cap Head Screw M3x12mm
Inbusschraube M3x12mm

Vis téte cylindrique M3x12mm
Fpy7EY M3x12mm

x6

Cap Head Screw M3x20mm
Inbusschraube M3x20mm

Vis téte cylindrique M3x20mm
Fy 7R M3x20mm

x2

Z548

Cap Head Screw M3x22mm
Inbusschraube M3x22mm

Vis téte cylindrique M3x22mm
Fry7xY M3x22mm

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
+ar+vykM3

STEP E-12

2 x HBC8098

Make 2 2 fois
2 Stiick 2f@E#vET




STEP E-13

(o |,

Z357

Button Head Screw M3x20mm
Inbus-flachkopfschraube M3x20mm
Vis téte ronde M3x20mm

FAREY M3x20mm

[ Do ,

Z547

Cap Head Screw M3x20mm
Inbusschraube M3x20mm

Vis téte cylindrique M3x20mm
Frv 7RI M3x20mm

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FAAYFUhM3

STEP E-14

[ Do

Z547

Cap Head Screw M3x20mm
Inbusschraube M3x20mm

Vis téte cylindrique M3x20mm
Fry 7RI M3x20mm

O@.

2663

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FaYFYEM3




2664
M4 Lock Nut

Inbus-flachkopfschraube M3x10mm

Vis téte ronde M3x10mm

Button Head Screw M3x10mm
FAREZY M3x10mm

STEP E-15

Jumm,

Z353

x7

Fiat Head Screw M4x15mm
Flachkopfschraube M4x15mm
Vis téte plate m4x15mm
HZ%Y M4Ax15mm

94531

[@ x1
Lock Nut M3

\\
)

2663

Stoppmutter M3
Contre-écrou M3
Far+vytM3

STEP E
COMIPLETED

e

PAGE 25




-
STEP F-01

BAG-F

Ol.

67515

Silicone O-ring P-4
Silikon O-ring P-4

Joint torique silicone P-4
>yavouvy P-4

4 x 100551
0x4

4 x 100553
67515

Rod Guide
Kolbenfuehrung
Guide d’axe,
OvRACR

7\

k‘ [[@ x4
100551

Lock Nut M2.5
Stoppmutter 2.5mm
Ecrou de biocage 2.5mm
Oy Fvk 2.5mm

G

(V)

8 x 67515

4 x 67531

4 Make 4 4 fois 4 x 67351

4 Stiick 4@
\_

Front
Vorne
Avant
Ay k

Rear
HBC8122-2 ., HBC8122-3

#350 Arriere #450
67353 U 67353
1.2mm

Front

Vorne 07446

Avant Gy
PA=AN

\_

4 Make 4 4 fois
4 Stiick amEvEY

g
STEP F-02 ‘L

2 x 67446
2 x 67447

Rear
Hinten 3/23947

Arriére yeiss
U7 Bianche
RTA~

4 x 67351

.
STEP F-03 \‘

v
{

66796
Shock Mount Screw (CW) "
. A : (4

Vis dermontage amortisseur (CW)
NEVZES MV CUERCES))

—

66796

Shock Mount Screw (CCW)
Daempfer Befestigungsschraube (CCW)
Vis de montage amortisseur (CCW)
2avINIVRRI V21— (ERY)

E.

Z663

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FAr+vhkM3

x1

\_

PAGE 26




STEP F-04

2 x 2663
M3 Lock Nut

66796
(CW) Black

==

Shock Mount Screw (CW)

Vis de montage amortisseur (CW)

YAy IRIVRRIYa—(HEFRY)
Shock Mount Screw (CCW)

i—

66796
D:

66796

(ccw)

P

Vis de montage amortisseur (CCW)

D:

66796

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FAAYFvkM3

7
\

YayIIIVRRIYa—(ERY)
O [

= x2
Z663

STEPF
COMPLETED

e

 HE

PAGE 27



02070

RN

SO
INE

(ESC Not Included)

4

/.

HBC8086

(Servos Not Included)

(Receiver Not Included)

x1
x2

crew Woxomy
Vis téte ronde M3x6mm

FARRY M3x6mm
X

Inbus-flachkopfschraube M3x12mm

Vis téte ronde M3x12mm

Button Head Screw M3x12mm
FARRY M3x12mm

Vis hallen sans tete M3x8mm

Madenschraube M3x8mm
EXYM3x8mm

STEP G-01

o,
Z351

1
Set Screw M3x8mm

(o
Z704

Inbus-flachkopfschraube M3x12mm
Z354

Vis téte ronde M3x12mm
FARRY M3x12mm
[ oo,

Z542

STEP G-02
(oommom

Button Head Screw M3x6mm
Button Head Screw M3x12mm
Cap Head Screw M3x8mm
Inbusschraube M3x8mm

Vis téte cylindrique M3x8mm
Fry 7RI M3x8mm

Cap Head Screw M3x12mm
Inbusschraube M3x12mm

Vis téte cylindrique M3x12mm
Fry 7R M3x12mm

(o
Z354

Z544

Inbi




STEP G-03

~x1

zZ721

Set Screw M4x4mm
Madenschraube M4x4mm
Vis sans téte m4x4mm

1 EXIMAx4mm

x4
2082
Flat Head Screw M3x8mm
Senkkopfschraube M3x8mm
Vis téte plate M3x8mm
FZ%Y M3x8mm

STEP G-04

(Battery Not Included)

x1

Z353

Button Head Screw M3x10mm
Inbus-flachkopfschraube M3x10mm
Vis téte ronde M3x10mm

FAREY M3x10mm

x2
Z083
Flat Head Screw M3x10mm
Senkkopfschraube M3x10mm
Vis téte plate M3x10mm
FZ%Y M3x10mm

Pan Head Screw M5x8mm
Flachkopfschraube M5x8mm
Vis téte cylindrique M5x8mm
A YRZY MEX8mm

(Motor Not Included)
2 x 100550




STEP G

e

0
0
g
8

,7/®~4/ LA _./
AN
w

.“//,_i
: \ ﬂ.w a%.\n.m\\

PREPERATION

\_
e
\_




STEP H-01

[ Do

Z544

Cap Head Screw M3x12mm
Inbusschraube M3x12mm

Vis téte cylindrique M3x12mm
Fry7RY M3x12mm

OR.

2663

Lock Nut M3
Stoppmutter M3
Contre-écrou M3
FAA>FYhM3

x4
67492
17mm Wheei Nut (Black)
Radi 17mm (Sch )
Ecrou de roue 177mm (noir)
17maR+A —)LFy b (TFvY)

STEP H-02

C=x=,

HBC8113

Body Ciip
Karosserieklammern Mittel
Clip carrosserie

RFIVv 7

% (Tires Not Included)

HBC8051-1

(Optional)




Setup Sheet
Setup Blatt

Name Nom
Name K %

Fiche de réglage
Yy N7y TI—h

Date  Date
Datum B

Event Evénement
Veranstaltung <> ~

Track Piste
Strecke 7 —*v i

Temperature Température

Track Condition  Conditions de piste

Indoor

Tight Smooth Hard Packed Blue Groove Wet

Low Bite High Bite

Temperatur RE Air Track Streckenzustand BRI Outdoor Open Rough Loose/Loamy Dry Dusty Med Bite Other
Front Shocks
Ride Height Piston Front Rear
Bodenfreiheit Kolbenplatte
Garde au sol Piston
BE 27 mm = 4% 1.3 1.2
Camber Angle Oilwt
Sturz Olviskositit
Angle de carrossage Grade huile
vV N—f 0 ° FAILES 350 450
Toe Angle Bladder
Vorspur Daempfermembran
Angle de pincement Coupelle
—t Tout - iy o Stock Stock
Sway Bar Spring
Stabilisator Feder
Barre antiroulis Ressorts G ray White
2FESA P 24 mm 27Uy
Shock Length
Démpferidnge
Longueur amortisseur Q7 98
vavik mm mm
Rear Tires
Ride Height Brand Front Rear
Bodenfreiheit Hersteller
Garde au sol Marque N/A N/A
a5 29 mm Ry
Camber Angle Compound
Sturz Mischung
Angle de carrossage 1 Gomme N/A N/A
FvYN—F - ° VYR
Toe Angle Insert
Vorspur Einlagen
Angle de pincement , . Insert N/A N/A
[ 3in ° Y-k
Sway Bar Wheel
Stabilisator Felge
Barre antiroulis Jante HB HB
XHESA - 28 mm A
Notes
Notizen
Notes
XE
Chassis Diff
Brand -Front Center Rear
Hersteller
Marque HB HB HB
TR
Oif wt.
Olviskositét
Grade huile 5,000 5,000 2,000
AAIES
Motor
Motor Spur gear
Motor Hauptzahnrad
Moteur Couronne 50
-5 AIN—F7
LiPo battery Pinion gear
Lipo Zelien Ritzel
Lithium-polymére Pignon N/A
LiPO/Xy 51U — E=AvF7
Notes
Notizen
— Notes
XE
Notes
Notizen
Notes
XE

PAGE 32




Setup Sheet Fiche de réglage
Setup Blatt v h~7v7 —h

Name Nom
Name X %

Date  Date
Datum 8 ff

Event Evénement
Veranstaftung - ~> ~

Track Piste
Strecke ¥ —*v k

Temperature Température
Temperatur RE Air

Track Condition  Conditions de piste

Streckenzustand BSEIAR

Indoor  Tight Smooth Hard Packed Blue Groove Wet
Outdoor Open Rough Loose/Loamy Dry

Ride Height
Bodenfreiheit
Garde au sol
o)

Camber Angle
Sturz
Angle de carrossage
FrvI—£f

FAINES

Toe Angle

Vorspur

Angle de pincement
~—f

Biadder
Daempfermembran
Coupelie
75—

Sway Bar
Stabilisator

Barre antiroulis
ATETAH—

Spring
Feder

Ressorts
2TYVYT

Ride Height
Bodenfreiheit
Garde au sol
o)

Shock Length
Dampferldnge
Longueur amortisseur
Yavik

Front

Camber Angle
Sturz
Angle de carrossage
FrvI—f

ERA AN

Toe Angle

Vorspur

Angle de pincement
~—#

Insert
Einlagen
Insert
A oH—h

Sway Bar
Stabilisator
Barre antiroulis
ATETAH—

Wheel
Felge
Jante
RA—IL

[ TTTT T

Chassis

Notes
Notizen
Notes

Center

Motor Spur gear
Motor Hauptzahnrad
Moteur Couronne
45— AN=F7F

LiPo battery Pinion gear
Lipo Zellen Ritzel
Lithium-polymeére Pignon
LiPO/\y 71— EZAVFT

Notes
Notizen
Notes
XE

Notes
Notizen
Notes
XE

Dusty Med Bite Other



EXPLODED
VIEW

S
(0%

HBC8101-1

S X > HBCB021
« \& © g G /,
N i i 6 HBC9010
HBC8022 ’ \\ ‘
\‘) HBC8023 b

AN \\0 2086
: 2.
HBC8020-1 ' 67520 94554 \ X,
® <Zh 67520, 167520 ﬂ o (@
é y 216 ! ﬁ .“2700 i ? %
< Z353 7354
\_ 'HBC8071 é) s ‘

( 67351 \

67433

67515

@— 100551 _ : £ HBCB089 g
67353

& — 100553 100559_ﬁ 67491
& 100559

67376

100554
HBC8089 @

BC8088

Z084 %ZGGC’;

HBC8100
S

©

HBC8099
HBC8018-1

HBC8108

67493 -0 ¢
ﬂ?% =)
N == e 2y HBC8096
S 67415
>, le7410 &7 A i

67486
= 67492

.— 7740

”b hpitacing}




Z702
HBC8009-1 ‘ /
Z492

B

100558 T2224

= 10,
@?

Z740




Parts List

Parts # Description

100550
100551
100553
100554
100555
100556
100557
100558
100559
66796
67350
67351
67353
67376
67378
67379
67380
67381
67384
67385
67386
67388
67390
67391
67392
67394
67397
67398
67399
67400
67402
67404
67405
67406
67407
67408
67409
67410
67411
67413
67415
67416
67417
67418
67433
67435
67436
67438
67447

En

PAN HEAD SCREW M5x8mm (HEX SOCKET/10pcs)
LOCK NUT M2.5 (4pcs)

WASHER M2.9x8x0.5mm (8pcs)

SET SCREW M3x14mm (4pcs)

SET SCREW M4x3mm (4pcs)

FLAT HEAD SCREW M3x14mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x16mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x4mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x14mm (HEX SOCKET/10pcs)
SHOCK MOUNT SCREW (CW+2/CCW+2)

Shock Boots set

Shock End/Shock Spring Retainer Set

6 Holes Shock Piston Set (1.2,/1.3/1.4mm)

Servo Arm Set

Servo Horn Set

Pivot Plate (RR/3deg)

Pivot Plate (RF/3deg)

Rear Suspension Arm Set

Front Suspension Block (FR)

Front Suspension Arm Set

Front Hub Carrier Set (Right/Left/10deg)

Front Spindle Set (Right/Left)

King Pin Bushing (4pcs)

Front Hinge Pin Plate

Steering Post (2pcs)

Servo Saver Crank Set

Steering Crank Set

Steering Plate

Steering Bushing (2pcs)

Steering Brace

Axle (1pc)

Universal Joint Rebuild Kit

Drive Shaft (91mm)

Center Drive Shaft Coupling

Center Drive Shaft (78mm)

CENTER DRIVE SHAFT (105mm)

Rear Shock Tower

SHOCK STAND OFF (2pcs)

BODY MOUNT SET

FRONT SHOCK TOWER

SUSPENSION PIN 4x71mm Silver (FRONT/INNER)
SUSPENSION PIN 3x43mm Silver (FRONT/OUTER)
Suspension Shaft (Rear/inner)

Suspension Shaft (Rear/Outer)

Big Bore Shock Cap

Big Bore Shock Body (16x97mm/2pcs)

Shock Shaft 4x97mm

Ball Bearing 8x14x4mm (2pcs)

Big Bore Shock Spring (White/60mm/81gf/2pcs)

Parts # Description

1/8 Deck Wing White (Lightning Series)
HB Factory Phillips Screwdriver (6.0X100mm)
HB Factory Philips Screwdriver (4.0X100mm)
HB Factory Slotted Screwdriver (4.0X130mm)
HB Factory Socket driver (7.0X80mm)

HB Factory Socket Driver (5.5X80mm)

HB Factory Ball Allen Wrench (2.5X100mm)
HB Factory Ball Allen Wrench  (2.0X100mm)
HB Factory Allen Wrench  (3.0X100mm)

HB Factory Allen Wrench ~ (2.5X100mm)

HB Factory Allen Wrench ~ (2.0X100mm)

HB Factory Allen Wrench ~ (1.5X100mm)

HB Factory Tumbuckle Wrench  (3.7X80mm)
HB Factory Droop Gage

HB Factory Droop Gage Block ~ (20x115mm/2pcs)
Silicone Oil #15000

Silicone Qil #20000

WCE Center Drive Shaft (105mm/1pc)

WCE Center Drive Shaft (78mm/1pc)

WCE Aluminum Axle (1pc)

WCE Axle (Hard Steel/1pc)

WCE Drive Shaft (92mm/1pc)

WCE Center Drive Shaft Coupling (1pc)

WCE Aluminum Center Drive Shaft Coupling (1pc)
WCE Universal Drive Shaft Set (92mm/1pcs)
WCE Center Drive Shaft Set (105mm/1pc)
WCE Center Drive Shaft Set (78mm/1pc)

Light Weight 43t spiral bevel gear

Light Weight Steering post (2pcs)

Light Weight Wheel Hex Hub (2pcs)

Light weight out drives (2pcs)

Light weight brake cam (2pcs)

Light Weight Ball (6mmy4pcs)

Light weight differential shaft (2pcs)

Light Weight King Pin Bushing (4pcs)

Light weight shock stand off (2pcs)

hpitacing

Liste de pieces
Ersatzteileliste )\—YU X

En

Parts # Description

67464
67472
67473
67486
67491
67492
67493
67499
67510
67511
67514
67515
67516
67518
67520
67521
67527
67528
67529
67538
67539
67540
67542
67543
67544
67545
67547
67548
67549
67550
67554
67556
67571
67573
67575
67582
67824
86598
94388
94505
94531
94554
94675
94676
94677
HBC8003
HBC8008
HBC8009-1
HBC8017

Steering Turnbuckle 4x55mm (2pcs)

Brake Cam

Brake Wire (2pcs)

Wheel Hex Hub (2pcs)

Steering Linkage Set

17mm Wheel Nut (Black/4pcs)

Ball 6mm (4pcs)

Spiral Pinion Gear 10 Tooth

Sway Bar (2.8mm)

Sway Bar (2.4mm)

Spacer 3x8.5x3mm (6pcs)

Big Bore Shock Maintenance Set

Ball End Set

Universal Drive Shaft Set

Throttle Linkage Set

Wing Mount Set

HB Dish Wheels (White/4pcs)

Big Bore Shock Spring Adjust Nut (Black/2pcs)
Big Bore Shock Bottom Cap ~ (Black/2pcs)
Battery Strap Retainer (4pcs)

Chassis Stiffener Set (Front/Rear)

Rear Chassis Brace

Brake Disk Rotor (25mm/2pcs)

Brake Caliper (4pcs)

Diff Mount Cover/Wire Mount/PT Mount Set
Skid Plate Set (Front/Rear)

Differential Mount (2pcs)

Main Chassis

Motor Mount

Receiver Box Set

Servo Mount/Motor Mount Cradle Set

Main Chassis Cover Set

Spur Gear 50 Tooth

Battery Strap Set

HB Ve8 Clear Body

HB Ve8 Body/Wing Decal

Front Center Drive Shaft Set (1pc)

WASHER 13x16x0.2mm (10pcs)

CAP HEAD SCREW M3x16mm (10pcs)

CAP HEAD SCREW M4x12mm (10pcs)

FLAT HEAD SCREW M4x15mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M4x10mm (Hex Socket/10pcs)
CAP HEAD SCREW M3.5x14mm (8pcs)

CAP HEAD SCREW M3.5x18mm (8pcs)

CAP HEAD SCREW M3.5x42mm (8pcs)
FRONT BUMPER (LIGHTNING SERIES)
REAR WHEEL HUB L, R (LIGHTNING SERIES)
DIFFERENTIAL CASE (LIGHTNING SERIES)
REAR UPPER TURNBUCKLE 5x51mm (LIGHTNING SERIES)

Parts # Description

Light weight steering bushing (2pcs)

Light Weight Fixing Ball (4pcs)

Light Weight Upper Suspension Fixing Ball (4pcs)
Light Weight Steering Push Rod Ball (4pcs)

Light Weight Sway Bar Holder (4pcs)

High mount Rear shock tower (112mm)

Light Weight Diff Axle Shaft (2pcs)

Light Weight Shock End Ball (4pcs)

Aluminum Rear Hub Carrier Set

Aluminum Front Spindle Carrier Set (10 Degrees)
Aluminum Front Spindle Set

DCJ Center Drive Shaft Complete Set (Front/1pc)
Big Bore Shock Set (97mm/2pcs)

Big Bore Shock Spring Adjust Nut (2pcs)

Big Bore Shock Bottom Cap

Big Bore Shock Spring (Blue/60mm/89gf/2pcs)
Big Bore Shock Spring ~ (Orange/60mm/98gfi2pcs)
Big Bore Shock Spring (Green/68mm/59gfi2pcs)
Big Bore Shock Spring (Yellow/68mm/68gf/2pcs)
Big Bore Shock Spring (Red/68mm/81gf/2pcs)
Big Bore Shock Spring (Gray/76mm/52gf/2pcs)
Big Bore Shock Spring (White/76mm/59gf/2pcs)
Big Bore Shock Spring (Blue/76mm/63gfi2pcs)
Big Bore Shock Spring (Orange/76mm/74gff2pcs)
Pinion Gear 16T

Pinion Gear 17T

Pinion Gear 18T

Pinion Gear 19T

Pinion Gear 20T

Pinion Gear 21T

Pinion Gear 22T

Pinion Gear 23T

Pinion Gear 24T

Pinion Gear 25T

Pinion Gear 26T

Pinion Gear 12T

Parts # Description

HBC8018-1
HBC8019
HBC8020-1
HBC8021
HBC8022
HBC8023
HBC8051-1
HBC8064
HBC8071
HBC8086
HBC8088
HBC8089
HBC8096
HBC8098
HBC8099
HBC8100
HBC8101-1
HBC8108
HBC8113
HBC9010
2082
2083
2084
2086
2087
2216
2224
307
7351
2352
2353
7354
2357
7492
7539
7542
7544
7545
2547
7548
7663
7664
Z700
Z702
Z704
papil
725
Z740
2800

FRONT UPPER TURNBUCKLE 5X30mm (LIGHTNING SERIES)

DIFFERENTIAL HOUSING (LIGHTNING SERIES)

RUBBER SEALED BEARING 8X16mm (4pcs) (LIGHTNING SERIES)

DIFFERENTIAL PADS (LIGHTNING SERIES)
DIFFERENTIAL SHAFT (LIGHTNING SERIES)

O-RING 6mm (LIGHTNING SERIES)

1/8 DECK WING BLACK (LIGHTNING SERIES)

FRONT & REAR DIFF AXLE SHAFT (LIGHTNING SERIES)
CENTER DIFF AXLE SHAFT (LIGHTNING SERIES)
ANTENNA (LIGHTNING SERIES)

6x10mm SEALED BEARING (LIGHTNING SERIES)

BALL FOR STEERING PUSH ROD (LIGHTNING SERIES)
3x17mm SHAFT (LIGHTNING SERIES)

FIXING BALL FOR UPPER SUSPENSION (LIGHTNING SERIES)
FIXING BALL FOR REAR SUSPENSION (LIGHTNING SERIES)

6.8MM BALL END (LILIGHTNING SERIES)

HARD STEEL DIFFERENTIAL GEAR SET (LIGHTNING SERIES)

FRONT STABILIZER SET (LIGHTNING SERIES)

BODY CLIP (LIGHTNING SERIES)

43T SPIRAL BEVEL GEAR (LIGHTNING STADIUM)
FLAT HEAD SCREW M3x8mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x10mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x12mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x18mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x20mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x15mm (HEX SOCKET/4pcs)
WASHER M3x8mm (10pcs)

FLAT HEAD SCREW M4x10mm (HEX SOCKET/THIN TYPE/4pcs)

BUTTON HEAD HEX SOCKET SCREW M3x6mm
BUTTON HEAD SCREW M3x8mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x10mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x12mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x20mm (HEX SOCKET/10pcs)
TP. BINDER HEAD SCREW M2.2x4.8mm (8pcs)

CAP HEAD SCREW M3x45mm (BLACK/6pcs)

CAP HEAD SCREW M3x8mm (12pcs)

CAP HEAD SCREW M3x12mm (6pcs)

CAP HEAD SCREW M3x15mm (6pcs)

CAP HEAD SCREW M3x20mm (6pcs)

CAP HEAD SCREW M3x22mm (12pcs)

LOCK NUT M3 (6pcs)

LOCK NUT M4 (4pcs)

SET SCREW M3x3mm (6pcs)

SET SCREW M3x5mm (10pcs)

SET SCREW M3x8mm (10pcs)

SET SCREW M4x4mm (4pcs)

SET SCREW M4x10mm

SET SCREW M5x4mm BLACK

SPRING WASHER 3x6mm (20pcs)

Parts # Description

67577
67578
67579
67580

67581

67744
67745
67756
67757
67758
67759
67760

67761

67769
67770

67771

67781
HBC8039-4
HBC8122-1
HBC8122-10
HBC8122-11
HBC8122-12
HBC8122-13
HBC8122-14
HBC8122-15
HBC8122-16
HBC8122-17
HBC8122-2
HBC8122-3
HBC8122-4
HBC8122-5
HBC8122-6
HBC8122-7
HBC8122-8
HBC8122-9

Pinion Gear 13T

Pinion Gear 14T

Pinion Gear 15T

Aluminum Front Skid Plate

Aluminum Rear Skid Plate

HB PROTO TIRE (2pcs/Red! 1/8 Buggy)
HB PROTO TIRE (2pcs/White/1/8 Buggy)
HB BLOCK TIRE (2pcs/White/1/8 Buggy)
HB KHAOS TIRE (2pcs/Red! 1/8 Buggy)
HB MEGABITE TIRE (2pcs/Red/ 1/8 Buggy)
HB BLOCK TIRE (2pcs/Blue/1/8 Buggy)

HB KHAOS TIRE (2pcs/White/ 1/8 Buggy)
HB MEGABITE TIRE (2pcs/White/ 1/8 Buggy)
HB BLOCK TIRE (2pcs/Red/1/8 Buggy)

HB KHAOS TIRE (2pcs/Blue/ 1/8 Buggy)
HB MEGABITE TIRE (2pcs/Blue/ 1/8 Buggy)
HB Megabite Tire (Pink 1/8 Buggy)

WHEEL HEX NUT (PURPLE) (4PCS) (LIGHTNING SERIES)
SHOCK OIL #250

SHOCK OIL #550

SHOCK OIL #600

SHOCK OIL #1000

SHOCK OIL #5000

SHOCK OIL #10000

SHOCK OIL #650

SHOCK OIL #700

SHOCK OIL #2000

SHOCK OIL #350

SHOCK OIL #450

SHOCK OIL #3000

SHOCK OIL #4000

SHOCK OIL #7000

SHOCK OIL #300

SHOCK OIL #400

SHOCK OIL #500




Parts List

De

Nummer

100550
100551
100553
100554
100555
100556
100557
100558
100559
66796
67350
67351
67353
67376
67378
67379
67380
67381
67384
67385
67386
67388
67390
67391
67392
67394
67397
67398
67399
67400
67402
67404
67405
67406
67407
67408
67409
67410
67411
67413
67415
67416
67417
67418
67433
67435
67436
67438
67447

De

Nummer

Beschreibung

FLACHKOPFSCHRAUBE M5x8mm (10ST)
STOPPMUTTER 2.5mm (4ST)

SCHEIBE 2.9x8x0.5mm (8ST)

MADENSCHRAUBE M3x14mm (4ST)
MADENSCHRAUBE M4x3mm (4ST)
SENKKOPFSCHRAUBE M3xt4mm (INBUS/0ST)
SENKKOPFSCHRAUBE M3x16mm (INBUS/BST)
FLACHKOPFSCHRAUBE M3x4mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M3x14mm (INBUS/10ST)
DAEMPFER BEFESTIGUNGSSCHRAUBE (CW/LIGHT STAD 2)
DAEMPFERUEBERZUG SET (BBD)
DAEMPFERAUGE/FEDERTELLER SET (BBD)
KOLBENPLATTEN SET 6 LOECHER (1.2, 1.3, 1 4mm/BBD)
SERVO ARM SET (D8)

SERVOHORN SET (D8)

QUERLENKERHALTER (HH/3 GRAD/DS)
QUERLENKERHALTER (HV/3 GRAD/DS)

SCHWINGEN SET HINTEN (D8)
QUERLENKERHALTERPLATTE VORNE (FRIDS)
SCHWINGEN SET VORNE (D8)

LENKHEBELTRAEGER VORNE (R L/10 GRAD/DS)
LENKHEBEL SET (RECHTSILINKS/DS)

KING PIN HUELSE (4ST)
QUERLENKERHALTERPLATTE VORNE (D8)
LENKUNGSPFOSTEN (2ST/D8)

SERVO SAVER CRANK SET

LENKUNGSHEBEL SET (D8)

LENKUNGSPLATTE (D8)

LENKUNGSLAGER (2ST/D8)

LENKUNGS-STREBE (D8)

ACHSE (1ST/D8)

KARDAN WARTUNGS-SET (D8)

KARDANWELLE (91mm)

MITTELKARDAN KUPPLUNG (D8)

MITTELKARDAN WELLE (78mm/D8)

MITTELKARDAN WELLE (105mm/D8)
DAEMPFERBRUECKE HINTEN (D8)
DAEMPFERHALTER (2ST/D8)

KAROSSERIEHALTER SET (D8)

DAEMPFERBRUECKE VORNE (D8)

SCHWINGENSTIFT 4x71mm Silver (VORNE/INNEN/DS)
SCHWINGENSTIFT 3x43mm Silver (VORNE/AUSSEN/DS)
SCHWINGENSTIFT 4x68mm Black (HINTEN/INNEN/DS)
SCHWINGENSTIFT 3x44mm Black (HINTEN/AUSSEN/DS)
DAEMPFERKAPPE (BBD)

DAEMPFERGEHAEUSE (16x97mm/2ST/B8D)
KOLBENSTANGE 4x97mm (BBD)

KUGELLAGER 8x14x4mm (2ST)

DAEMPFERFEDER (WEISS/60mm/81gf/2ST/BED)

Beschreibung

FLUEGEL WEISS (LIGHT STAD 2)
HB FACTORY KREUZSCHILITZ-SCHRAUBENZIEHER (6.0x100mm)
HB FACTORY KREUZSCHILITZ-SCHRAUBENZIEHER (4.0x100mm)
HB FACTORY SCHLITZ-SCHRAUBENZIEHER (4.0x130mm)
HB FACTORY INBUS SCHRAUBENZIEHER (7.0x80mm)

HB FACTORY INBUS SCHRAUBENZIEHER (5 5+80mm)

HB FACTORY BALL INBUSSCHLUESSEL (2.5x100mm)

HB FACTORY BALL INBUSSCHLUESSEL (2.0x100mm)

HB FACTORY INBUSSCHLUESSEL (3.0x100mm)

HB FACTORY INBUSSCHLUESSEL (25x100mm)

HB FACTORY INBUSSCHLUESSEL (2.0x100mm)

HB FACTORY INBUSSCHLUESSEL (1.5x100mm)

HB FACTORY SPURSTANGENSCHLUESSEL

HB FACTORY FEDERWEG LEHRE

HB FACTORY FEDERWEG LEHRE BLOCK

SILIKON DAEMPFEROEL #15000

SILIKON DAEMPFEROEL #20000

WCE MITTELKARDAN WELLE (1ST/105mm/D8)

WCE MITTELKARDAN WELLE (1ST/78mm/D8)

WCE ALUMINUM ACHSE (1ST/D8)

WCE ACHSE (HARD STEEL/1STIDS)

WCE AKARDANWELLE (91mm)

WCE MITTELKARDAN KUPPLUNG (D8)

WCE ALUMINUM MITTELKARDAN KUPPLUNG (D8)

WCE KARDAN SET (92mm/p)

WCE MITTELKARDAN VORNE SET (105mm/1STID8)

WCE MITTELKARDAN VORNE SET (78mm/AST/D8)
KEGELRAD 43Z (SPIRALEXTRA LEICHT/DS)
LENKUNGSPFOSTEN (EXTRA LEICHT/2ST/D8)
RADMITNEHMER (EXTRA LEICHT/2ST/D8)

ABTRIEB (EXTRA LEICHT/2ST/DS)

BREMSHEBEL (EXTRA LEICHT/2ST/D8)

Exira leichte Kugel (Bmm/4ST/D8/D8T)
DIFFERENTIALWELLE (EXTRA LEICHT/2ST/D8)

Exira leichte King Pin Buchse (4SY/D8/D8T)
DAEMPFERHALTER (EXTRA LEICHT/2ST/DS)

Liste de pieces
Ersatzteileliste /\—YU X

Nummer

67464
67472
67473
67486
67491
67492
67493
67499
67510
67511
67514
67515
67516
67518
67520
67521
67527
67528
67529
67538
67539
67540
67542
67543
67544
67545
67547
67548
67549
67550
67554
67556
67571
67573
67575
67582
67824
86598
94388
94505
94531
94554
94675
94676
94677
HBC8003
HBC8008
HBC8009-1
HBC8017

Nummer

Beschreibung

SPURSTANGE 4x55mm (2ST/D8)
BREMSHEBEL (D8)

BREMSSTANGE (2ST/D8)

RADMITNEHMER (2ST/D8)

LENKGESTAENGE SET (D8)

RADMUTTER 17mm (SCHWARZ4ST)

KUGEL 6mm (4ST)

SPIRAL KEGELRAD 10 ZAEHNE (D8)
STABILISATOR (2.8mm/D8)

STABILISATOR (2.4mm/D8)

SPACER 3x8.5x3mm (6ST)

BIG BORE DAEMPFER WARTUNGS SET
KUGELPFANNEN SET (D8)

KARDAN SET (D8)

GASGESTAENGE SET (D8)

FLUEGELHALTER SET (D8)

HB DISH FELGEN (WEISS/4ST)

BIG BORE DAEMPFER MUTTER (SCHWARZ/2ST)
BIG BORE DAEMPFER KAPPE UNTEN (SCHW/2ST)
Akkuband Halter (4St/Ve8)

Chassisversteifung Set (vomne/hinten/Ve8)

Hintere Chassis-Strebe (Ve8)

Bremsscheiben Rotor (25mm/2St/Ve8)
Bremsbacken (4St/Ve8)

Diffhalter Abdeckung/Kabel-, Transp.- Halter (Ve8)
Skid Plate Set (vorne/hinten/Ve8)
Differential-Halter (2ST/Ve8)

Chassis (Ve8)

Motorhalter (Ve8)

Empféangerbox Set (Ve8)
Sevohalter/Motorhalter-Wiege Set (Ve8)
Chassis-Abdeckug Set (Ve8)

Hauptzahnrad 50 Zaehne (Ve8)

Akkuband Set (Ve8)

Ve8 Karosserie (klar)

Ve8 Karosserie/Spoiler Aufklaber
MITTELKARDAN VORNE SET (1ST/D8T)
SCHEIBE 13x16x0.2mm (10ST)
INBUSSCHRAUBE M3x16mm (10ST)
INBUSSCHRAUBE M4x12mm (10ST)
FLACHKOPFSCHRAUBE M4x15mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M4x10mm (INBUS/10ST)
INBUSSCHRAUBE M3.5x14mm (8ST)
INBUSSCHRAUBE M3 5x18mm (8ST)
INBUSSCHRAUBE M3.5x42mm (8ST)
FRONTRAMMER (LIGHTNING SERIE)
RADTRAEGER HINTEN (L,R/LIGHTNING/D8)
DIFFERENTIALGEHAEUSE (LIGHT STAD 2)
SPURSTANGE 5x51mm (LIGHTNING/DS8)

Beschreibung

LENKUNGSLAGER (EXTRA LEICHT/2ST/D8)

Extra leichter Kugelkopf (4St/D8/D8T)

Extra leichte Kugel fuer obere Schwinge (4St/D8,T)

Extra leichter Lenkungs-Kugelkopf (4St/D8/D8T)

Extra leichte Stabilisatorhalter (4St/D8/D8T)

HOHE DAEMPFERBRUECKE HINTEN (112mm/D8)
DIFF-ABTRIEB (EXTRA LEICHT/2ST/D8)

Extra leichte Daempferaugen (4St/D8/D8T)

HINTERES RADTRAEGER SET ALU (0GRAD)
VORDERES LENKHEBELTRAEGER ALU SET (10 Deg)
LENKHEBELTRAEGER ALU SET

DCJ MITTEL KARDAN KOMPLETTSATZ (VORDERES/1st)
BIG BORE DAEMPFERSET (97mm/2ST)

FEDER VORSPANN MUTTER (BBD)

DAEMPFERKAPPE UNTEN (BBD)

DAEMPFERFEDER (BLAU/60mm/89gf/2ST/BBD)
DAEMPFERFEDER (ORANGE/60mm/98gf/2ST/BBD)
DAEMPFERFEDER (GRUEN/68mm/59gf/2ST/BBD)
DAEMPFERFEDER (GELB/68mm/68gf/2ST/BBD)
DAEMPFERFEDER (ROT/68mm/81gf/2ST/BBD)
DAEMPFERFEDER (GRAU/76mm/52gf/2ST/BBD)
DAEMPFERFEDER (WEISS/76mm/59gf/2ST/BBD)
DAEMPFERFEDER (BLAU/76mm/63gf2ST/BBD)
DAEMPFERFEDER (ORANGE/76mm/74¢f/2ST/BBD)
Ritzel 16 Zaehne (Ve8)

Ritzel 17 Zaehne (Ve8)
Ritzel 18 Zaehne (Ve8)
Ritzel 19 Zaehne (Ve8)
Ritzel 20 Zaehne (Ve8)
Ritzel 21 Zaehne (Ve8)
Ritzel 22 Zaehne (Ve8)
Ritzel 23 Zaehne (Ve8)
Ritzel 24 Zaehne (Ve8)
Ritzel 25 Zaehne (Ve8)
Ritzel 26 Zaehne (Ve8)
Ritzel 12 Zaehne (Ve8)

Nummer

HBC8018-1
HBC8019
HBC8020-1
HBC8021
HBC8022
HBC8023
HBC8051-1
HBC8064
HBC8071
HBC8086
HBC8088
HBC8089
HBC8096
HBC8098
HBC8099
HBC8100
HBC8101-1
HBC8108
HBC8113
HBC9010
2082
2083
2084
2086
2087
2216
2224
2307
7351
2352
7353
2354
2357
2492
2539
7542
7544
7545
547
7548
2663
2664
2700
Z702
7704
papil
2725
2740
2800

Nummer

67577
67578
67579
67580

67581

67744
67745
67756
67757
67758
67759
67760

67761

67769
67770

67771

67781
HBC8039-4
HBC8122-1
HBC8122-10
HBC8122-11
HBC8122-12
HBC8122-13
HBC8122-14
HBC8122-15
HBC8122-16
HBC8122-17
HBC8122-2
HBC8122-3
HBC8122-4
HBC8122-5
HBC8122-6
HBC8122-7
HBC8122-8
HBC8122-9

Beschreibung

SPURSTANGE 5x30mm (LIGHTNING/D8)
GETRIEBEGEHAEUSE (LIGHT STAD 2)
KUGELLAGER GEDICHTET 8x16mm (4ST)
DIFFERENTIALDICHTUNG (LIGHT STAD 2)
DIFFERENTIAL RADMITNEHMER (LIGHT STAD 2)
O-RING 6mm

FLUEGEL 1/8 (SCHWARZ/LIGHTNING SERIE)
DIFFERENTIALWELLE V/H (LIGHT STAD 2)
DIFFERENTIALWELLE V/H (LIGHT STAD 2)
ANTENNE (LIGHTNING/DS)

KUGELLAGER GEDICHTET 6x10mm

KUGELKOPF LENKUNG (LIGHTNING/D8)

STIFT 3x17mm (LIGHTNING/D8)

KUGELKOPF (AUFHAENGUNG OBEN/LIGHTN/DS)
KUGELKOPF (AUFHAENGUNG UNTEN/LIGHTN/DS)
KUGELPFANNEN SET B (LIGHT STAD 2)

DIFF ZAHNRAD 20Z (STAHL GEHAERTET/LIGHT STAD 2)
STABILISATOR SET VORNE (LIGHTNING SERIE)
KAROSSERIEKLAMMERN MITTEL

KEGELRAD 43Z (SPIRAL-VERZAHNT/LIGHT STAD 2)
SENKKOPFSCHRAUBE M3x8mm (INBUS/10ST)
SENKKOPFSCHRAUBE M3x10mm (INBUS/10ST)
SENKKOPFSCHRAUBE M3x12mm (INBUS/10ST)
SENKKOPFSCHRAUBE M3x18mm (INBUS/10ST)
SENKKOPFSCHRAUBE M3x20mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M3x15mm (INBUS/4ST)
UNTERLAGSCHEIBE M3x8mm (10 St
SENKKOPFSCHRAUBE M4x10mm (INBUS/DUENN/4ST)
INBUS FLACHKOPFSCHRAUBE M3x6mm
FLACHKOPFSCHRAUBE M3x8mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M3x10mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M3x12mm (INBUS/10ST)
FLACHKOPFSCHRAUBE M3x20mm (INBUS/10ST)
FLACHKOPFSCHNEIDSCHRAUBE M2.2x4.8mm (8ST)
SENKKOPFSCHRAUBE M3x45mm (SCHWARZ/6St.)
INBUSSCHRAUBE M3x8mm (12ST)
INBUSSCHRAUBE M3x12mm (6ST)
INBUSSCHRAUBE M3x15mm (6ST)
INBUSSCHRAUBE M3x20mm (6ST)
INBUSSCHRAUBE M3x22mm (12ST)

Stoppmutter M3 (6St.)

Stoppmutter M4 (4ST)

MADENSCHRAUBE M3x3mm (6ST)
MADENSCHRAUBE M3x5mm (10ST)
MADENSCHRAUBE M3x8mm (10ST)
Madenschraube M4x4mm (4pcs)

Madenschraube M4x10mm

Madenschraube M5x4mm

FEDERSCHEIBE 3x6mm (20ST)

Beschreibung

Ritzel 13 Zaehne (Ve8)

Ritzel 14 Zaehne (Ve8)

Ritzel 15 Zaehne (Ve8)

Aluminium Skid Plate vorne (Ve8)

Aluminium Skid Plate hinten (Ve8)

HB PROTO REIFEN (2ST/ROT/ 1/8 Buggy)
HB PROTO REIFEN (2STWEISS/ 1/8 Buggy)
HB BLOCK REIFEN (2STWEISS/ 1/8 Buggy)
HB KHAOS REIFEN (2ST/ROT/ 1/8 Buggy)

HB MEGABITE REIFEN (2ST/ROT/ 1/8 Buggy)
HB BLOCK REIFEN (2ST/BLAU/ 1/8 Buggy)
HB KHAOS REIFEN (2STAWEISS/ 1/8 Bugay)
HB MEGABITE REIFEN (2STWEISS/ 1/8 Buggy)
HB BLOCK REIFEN (2ST/ROT/ 1/8 Buggy)

HB KHAOS REIFEN (2ST/BLAU/ 1/8 Buggy)
HB MEGABITE REIFEN (2ST/BLAU/ 1/8 Buggy)
HB MEGABITE REIFEN (2ST/PINK/ 1/8 Buggy)
RADMUTTER (Lila/4ST)

DAEMPFEROEL #250

DAEMPFEROEL #550

DAEMPFEROEL #5600

DAEMPFEROEL #1000

DAEMPFEROEL #5000

DAEMPFEROEL #10000

DAEMPFEROEL #5650

DAEMPFEROEL #700

DAEMPFEROEL #2000

DAEMPFEROEL #350

DAEMPFEROEL #450

DAEMPFEROEL #3000

DAEMPFEROEL #4000

DAEMPFEROEL #7000

DAEMPFEROEL #300

DAEMPFEROEL #400

DAEMPFEROEL #500




Parts List Liste de pieces
Ersatzteileliste |\—Y VU X k

Fr

Nummer

Fr

Nummer

Beschreibung

VIS TETE CYLINDRIQUE M5x8mm (SIX PANS CREUX/10p.)
ECROU DE BLOCAGE M2.5 (4p.)

RONDELLE M2.9x8x0.5mm (8p.)

VIS SANS TETE M3x14mm (4p.)

VIS SANS TETE M4x3mm (4p.)

VIS TETE PLATE M3x14mm (SIX PANS CREUX/10p.)
VIS TETE PLATE M3x16mm (SIX PANS CREUX/10p.)
VIS TETE RONDE M3x4mm (SIX PANS CREUX/10 p.)
VIS TETE RONDE M3x14mm (SIX PANS CREUX/10 p.)
Vis de montage amortisseur (CW)

Ensemble Protections d'amortisseur

Ensemble embout/arrét de ressort d'amortisseur
Ensemble piston d'amortisseur 6 trous (1.2/1.3/1.4mm)
Ensemble bras de servo

Ensemble palonnier de servo

Plaque pivot (RR/3deg)

Plaque pivot (RF/3deg)

Jeu bras de suspension arriére

Plaques d'axes d'articulation avant  (FR)

Ensemble bras de suspenson avant

Ens. porte-moyeu avant (gauche/droit/10 deg.)
Ensemble fusée avant (gauche/droit)

Bague de pivot de fusée (4p.)

Plaques d'axes d'articulation avant

Montant de direction (2p.)

ENS. SAUVE SERVO CRANK

Ens. renvoi d'angle de direction

Plaque de direction

Bague de direction ( p.)

Renfort de direction

Essieu (1p.)

Kit de réparation joint de cardan universel

Axe de transmission (91mm)

Racord axe transmission central

Axe transmission central (78mm)

Axe transmission central (105mm)

Platine d'amortisseur arriere

Entretoise de positionnement amortisseur (2p.)

Jeu montage de carrosserie

Platine d'amortisseur avant

Axe de suspension 4x71mm Silver (avant/intérieur)
Axe de suspension 3x43mm Silver (avant/extérieur)
Axe de suspension 4x68mm Black (arriére/intérieur)
Axe de suspension 3x44mm Black (arriére/extérieur)
Bouchon d'amortisseur gros diametre

Corps d'amortisseur gros diamétre (16x97mm/2pcs)
Axe d'amortisseur 4x97mm

Roulement a billes 8x14x4mm (2p.)

Ressort amortisseur gros diameétre (blanc/60mm/81gf/2p.)

Beschreibung

Aileron arriére blanc 1/8e (serie Lightning)

HB FACTORY TOURNEVIS CRUCIFORME PHILIPS (6.0x100mm)
HB FACTORY TOURNEVIS CRUCIFORME PHILIPS (4.0x100mm)
HB FACTORY TOURNEVIS PLAT (4.0x130mm)

HB FACTORY CLE DOUILLE (7.0x80mm)

HB FACTORY CLE DOUILLE (5.5x80mm)

HB FACTORY CLE ALLEN BALL (2.5x100mm)

HB FACTORY CLE ALLEN BALL (2.0x100mm)

HB FACTORY CLE ALLEN (3.0x100mm)

HB FACTORY CLE ALLEN (2.5x100mm)

HB FACTORY CLE ALLEN (2.0x100mm)

HB FACTORY CLE ALLEN (1.5x100mm)

HB FACTORY CLE BIELLETTE PAS INVERSE

HB FACTORY JAUGE HAUTEUR DE CAISSE BAS

HB FACTORY JAUGE HAUTEUR DE CAISSE BAS BLOC
HUILE SILICONE #15000

HUILE SILICONE 20000

WCE Axe transmission central (105mm/1p)

WCE Axe transmission central (78mm/1p)

WCE Essieu Alu (1p.)

WCE Essieu (Hard Steel/1p.)

WCE Axe de transmission (91mm)

WCE Racord axe transmission central

WCE Racord axe alu transmission central

WCE Ensemble transmission universel (92mm/1ST)
WCE Axe transmission central (105mm/1p)

WCE Axe transmission central (78mm/1p)

Pignon conique spiralé 43D léger

Montant de direction léger (2 p.)

Moyeu hexagonal de jante léger (2 p.)

Axes de sortie légers (2 p.)

Came de freinage légére (2 p.)

Rotule légére (mm/4p.)

Axe différentiel léger (2 p.)

Bague de pivot légére (4p.)

Entretoise de positionnement de I'amortisseur légére (2 p.)

hpitacing

Nummer

67464
67472
67473
67486
67491
67492
67493
67499
67510
67511
67514
67515
67516
67518
67520
67521
67527
67528
67529
67538
67539
67540
67542
67543
67544
67545
67547
67548
67549
67550
67554
67556
67571
67573
67575
67582
67824
86598
94388
94505
94531
94554
94675
94676
94677
HBC8003
HBC8008
HBC8009-1
HBC8017

Nummer

Beschreibung

Biellette de direction 4x55mm (2 p)

Came de frein

Cable de frein (2p.)

Hexagonal de roue (2p.)

Tringlerie de direction

Ecrou de roue 17mm (NOIR/4p.)

Rotule 6mm (4p.)

Pignon spirale 10 dents

Barre antiroulis (2.8mm)

Barre antiroulis (2.4mm)

Espaceur 3x8.5x3mm (6p.)

Ensemble entretien amortisseur gros diametre

Jeu embout sphérique

Ensemble transmission universel

Ensemble tringlerie d'accélération

Ensemble de montage aileron

Jantes voile plein HB (Blanche/4 p)

Ecrou de réglage du ressort d'amortisseur gros diamétre (noir/2 p.)
Bouchon de fond d'amortisseur gros diameétre (noir/2p.)
Sangle de fixation de batterie (4p.)

Ensemble raidisseur de chassis (avant/arriére)
Renfort de chassis arriére

Disque de frein (25mm/2 p.)

Etrier de frein (4p.)

Ensemble support diff./support cable/ support PT
Ensemble protection de carter (avant/arriére)

Support différentiel (2p./Ve8)

Chassis principal (Ve8)

Support moteur

Jeu casier récepteur

Ensemble support servo/berceau support moteur
Ensemble couvrant chassis principal

Couronne 50 dents

Ensemble sangle batterie

Carrosserie vierge HB Ve8

Auto-collant HB Ve8 carrosseriefaileron

Axe transmission central avant (1p.)

RONDELLE 13x16x0.2mm (10p.)

VIS TETE CYLINDRIQUE M3x16mm (10p.)

VIS TETE CYLINDRIQUE M4x12mm (10p.)

VIS TETE PLATE M4x15mm (SIX PANS CREUX/10p.)
VIS TETE PLATE M4x10mm (SIX PANS CREUX/10p.)
VIS TETE CYLINDRIQUE M3.5x14mm (8 p.)

VIS TETE CYLINDRIQUE M3.5x18mm (8 p.)

VIS TETE CYLINDRIQUE M3.5%x42mm (8 p.)
PARE-CHOCS AVANT (SERIE LIGHTNING)
MOYEU ROUE ARRIERE G, D (SERIE LIGHTNING)
Boitier différentiel

Biellette supérieure arriére 5x51mm.

Beschreibung

Bague de direction légére (2 p.)

Rotule de fixation légére (4p.)

Rotule fixation de suspensionsupérieure légére(4p)

Rotule de tige de direction Iégére (4p.)

Support de barre stabilisatrice léger (4p.)

Platine d"amortisseur arriére montage haut (112 mm)

Axe essieu différentiel léger (2 p.)

Rotule d'embout d"amortisseur légére (4p.)

ENS. PORTE MOYEU ARRIERE ALUMINUM (0 DEGRES)
JEU PORTE-FUSEE AVANT ALUMINUM (10 Deg)

JEU FUSEE AVANT ALUMINUM

JEU COMPLET CENTRAL DCJ TRANSMISSION (Avant/1p)
Ensemble amortisseur gros diamétre (97mm/2P)

Ecrou de réglage du ressort d'amortisseur gros diamétre (2 p.)
Bouchon de fond d'amortisseur gros diamétre

Ressort amortisseur gros diamétre (bleu/60mm/89gf/2p.)
Ressort amortisseur gros diamétre (orange/60mm/98gf/2p.)
Ressort amortisseur gros diamétre (vert/68mm/59gf/2p.)
Ressort amortisseur gros diamétre (jaune/68mm/68gf/2p.)
Ressort amortisseur gros diamétre (rouge/68mm/81gf/2p.)
Ressort amortisseur gros diamétre (gris/76mm/52gf/2p.)
Ressort amortisseur gros diamétre (blanc/76mm/59gf/2p.)
Ressort amortisseur gros diamétre (bleu/76mm/63gf/2p.)
Ressort amortisseur gros diamétre (orange/76mm/74gf/2p.)
Pignon 16D

Pignon 17D

Pignon 18D

Pignon 19D

Pignon 20D

Pignon 21D

Pignon 22D

Pignon 23D

Pignon 24D

Pignon 25D

Pignon 26D

Pignon 12D

Nummer

HBC8018-1
HBC8019
HBC8020-1
HBC8021
HBC8022
HBC8023
HBC8051-1
HBC8064
HBC8071
HBC8086
HBC8088
HBC8089
HBC8096
HBC8098
HBC8099
HBC8100
HBC8101-1
HBC8108
HBC8113
HBC9010
2082
2083
2084
2086
2087
2216
2224
307
7351
2352
7353
2354
2357
7492
7539
7542
7544
2545
7547
7548
7663
2664
Z700
Z702
Z704
721
7725
Z740
7800

Nummer

67577

67578

67579

67580

67581

67744
67745
67756

67757

67758

67759

67760

67761

67769

67770

67771

67781
HBC8039-4
HBC8122-1
HBC8122-10
HBC8122-11
HBC8122-12
HBC8122-13
HBC8122-14
HBC8122-15
HBC8122-16
HBC8122-17
HBC8122-2
HBC8122-3
HBC8122-4
HBC8122-5
HBC8122-6
HBC8122-7
HBC8122-8
HBC8122-9

Beschreibung

BIELLETTE SUPERIEURE AVANT 5x30mm (SERIE LIGHTNING)
Logement de différentiel

ROULEMENT RECOUVERT DE CAOUTCHOUC 8x16mm (4p.)
Coussinet de différentiel

Axe Differentie!

JOINT TORIQUE 6mm (SERIE LIGHTNING)

AILERON ARRIERE 1/8e NOIR (SERIE LIGHTNING)

Axe différentiel AV/AR

Axe différentiel AV/AR

ANTENNE (SERIE LIGHTNING)

JOINT ETANCHE 6x10mm (SERIE LIGHTNING)

ROTULE POUR TIGE POUSSOIR DE DIRECTION (SERIE LIGHTNING)

AXE 3x17mm (SERIE LIGHTNING)

ROTULE DE FIXATION POUR SUSPENSION SUPERIEURE
ROTULE DE FIXATION POUR SUSPENSION ARRIERE
EMBOUT BIELLETTE (B)

Boitier différentiel acier dur 20D

ENS. STABILISATEUR AVANT (SERIE LIGHTNING)
CLIP CARROSSERIE

Pignon conique spiralé 43D

VIS TETE PLATE M3x8mm (SIX PANS CREUX/10 p.)
VIS TETE PLATE M3x10mm (SIX PANS CREUX/10 p.)
VIS TETE PLATE M3x12mm (SIX PANS CREUX/10p.)
VIS TETE PLATE M3x18mm (SIX PANS CREUX/10p.)
VIS TETE PLATE M3x20mm (SIX PANS CREUX/10 p.)
VIS TETE RONDE M3x15mm (SIX PANS CREUX/4p.)
RONDELLE M3x8mm NOIR (10pcs)

VIS TETE PLATE M4x10mm (SIX PANS CREUX/MINCE/4p.)
Vis tete ronde six pans creux M3x6mm

VIS TETE RONDE M3x8mm (SIX PANS CREUX/10 p.)
VIS TETE RONDE M3x10mm (SIX PANS CREUX/10 p.)
VIS TETE RONDE M3x12mm (SIX PANS CREUX/10 p.)
VIS TETE RONDE M3x20mm (SIX PANS CREUX/10 p.)
VIS TP. TOLE TETE PLATE M2.2x4.8mm (8 p.)

VIS TETE FRAISEE M3x45mm (NOIR/6pcs)

VIS M3x8mm (12p.)

VIS M3x12mm (6p.)

VIS M3x15mm (6p.)

VIS M3x20mm (6p.)

VIS M3x22mm (12p.)

ECROU NYLSTOP M3 (6p.)

ECROU NYLSTOP M4 (4p.)

VIS SANS TETE M3x3mm (6p.)

VIS SANS TETE M3x5mm (10p.)

VIS SANS TETE M3x8mm (10p.)

VIS HALLEN SANS TETE M4X4mm (4pcs)

VIS HALLEN SANS TETE M4x10mm

JEU DE VIS M5x4mm NOIR

RONDELLE ELASTIQUE 3x6mm (20p)

Beschreibung

Pignon 13D

Pignon 14D

Pignon 15D

Protection de carter aluminium avant
Protection de carter aluminium arriére

PNEU HB PROTO (2P/Rouge/ 1/8 Buggy)
PNEU HB PROTO (2P/Blanche/ 1/8 Buggy)
PNEU HB BLOCK (2P/Blanche/ 1/8 Buggy)
PNEU HB KHAOS (2pcs/Rouge/ 1/8 Buggy)
PNEU HB MEGABITE (2pcs/Rouge/ 1/8 Buggy)
PNEU HB BLOCK (2P/Bleue/ 1/8 Buggy)
PNEU HB KHAOS (2pcs/Blanche/ 1/8 Buggy)
PNEU HB MEGABITE (2pcs/Blanche/ /8 Buggy)
PNEU HB BLOCK (2P/Rouge/ 1/8 Buggy)
PNEU HB KHAOS (2pcs/Bleue/ 1/8 Buggy)
PNEU HB MEGABITE (2pcs/Bleue/ 1/8 Buggy)
PNEU HB MEGABITE (2pcs/Rose/ 1/8 Buggy)
Ecrou de roue (Violet) (S4)

HUILE AMORTISSEUR gr.250

HUILE AMORTISSEUR gr.550

HUILE AMORTISSEUR gr.600

HUILE AMORTISSEUR gr.1000

HUILE AMORTISSEUR gr.5000

HUILE AMORTISSEUR gr.10000

HUILE AMORTISSEUR gr.650

HUILE AMORTISSEUR gr.700

HUILE AMORTISSEUR gr.2000

HUILE AMORTISSEUR gr.350

HUILE AMORTISSEUR gr.450

HUILE AMORTISSEUR gr.3000

HUILE AMORTISSEUR gr.4000

HUILE AMORTISSEUR gr.7000

HUILE AMORTISSEUR gr.300

HUILE AMORTISSEUR gr.400

HUILE AMORTISSEUR gr.500




Parts List Liste de pieces

Ersatzteileliste I\—YU X b

100550
100551
100553
100554
100555
100556
100557
100558
100559
66796
67350
67351
67353
67376
67378
67379
67380
67381
67384
67385
67386
67388
67390
67391
67392
67394
67397
67398
67399
67400
67402
67404
67405
67406
67407
67408
67409
67410
67411
67413
67415
67416
67417
67418
67433
67435
67436
67438
67447

IR AYR RS 2—M5x8mm (73 £ 4y 10pcs)
FAT2F vk M25 (4pcs)

Ty— M2.9x8x0.5mm (8pcs)

AERTMx14mm (4pcs)

AERM4x3mm (4pes)

HS53T Maxt4mm (7K 54 M 10pcs)

HS53 2 M3x16mm (7<) 4 M 10pes)

F AR M3xdmm (7Y 47V 10pcs)

F AR M3x14mm (7Y 4y M10pes)
2AYIRIURAD) 21— (BRIXAERTK2)

EvIR7 avsI—vtuk
AVI IR AV IR TG F—F—t vk

6 7% avIERR Yk (1.211.31.4mm)
H—ART7—Ltvk

H—Rk—rtvk

ERvrTL—b (RRIBE)

ERvRTL—b (RFBE)

UTH AR L3 7—Ltyk
TAURFRRL LT O (FR)
AV RT =Lty

TAVRNTFXYT—Hvk (B/ENE)
TAVRREVE LY (BIE)

FUTEL T2y (dpcs)
TOURFRRY a0 TOYY (FF)

RTFFYTRAR (2pcs)

H—ReA =52 0tvk

RFTFILT IS0k

RAFTITTL—k

RFTFILT T v (2pcs)

RFTITTL—R

THAI(1pc)

a=N—HLTaLUME LR EYh

RS4T %Ik (91mm)

TUA—RSA TN TRhy T

EU ARSI r T (78mm)

T B—RSAT vk (105mm)

YTFavys)—

2avPREAURAT (2pcs)

RFAIIU vk

Ak aviaT—

YRR LAV T 4xTImm 2 JLA— (TAVNATF—)
HARL LAV T 3xd3mm 2L A— (TAVNT 98 —)
YRR LAV T 4x68mm TS0 (YT IAoF—)
HRRU LAV LN Tk Xdmm T S5vY (UFI7958—)
EvIRT LavsFryT (97Tmm)

EvIRT LavIRT 1 (16x97mmi2pcs)

2avP XTIk 4x97Tmm

AR— LT 2% 8x14xdmm (2pcs)

EvIRT7avy TG (K74 Me0ommig1ghi2pcs)

AV RO/

HB 77 R)— TSR RS 2—FF A 75— (6.0X100mm)
HB 779K — FS5RARH) 2—R 54 73— (4.0X100mm)
HB 779 )— R4 FRRHY 21— RS54 78—(4.0X130mm)
HB 779k — /7y bR 54 73— (7.0X80mm)

HB 779 M)— U4 yhES A 13— (55X80mm)

HB 77— R— LKA VA BLUF  (25X100mm)
HB I7Hk)— R—ILIRA U RRALUF  (20X100mm)
HB 77Uk )—RALUF (3.0X100mm)

HB 7Ok )— RALUF (25X100mm)

HB 77Uk )— RALF (20X100mm)

HB 77Uk )— RALUF (1.5X100mm)

HB 77Uh)— B—2\wDILLUF  (37X80mm)

HB 77— FIL—T 57—

HB Z74h)— RIL—TFF =T 0vs  (20X115mm.~2pcs)
)aF AL #15000

1)avFA )L #20000

WCE 22 8—K547 <47k (105mmitpc)

WCE £ 2—R54 T LTk (78mm/1pc)

WCEFZILEF YRV (1pc)

WCE7HRIL (1 \—KRF—)Li1pc)

WCERSA T2+ (91mm)

WCE 22 2—R54A4T v ThhyT )0y

WCE 7Lt B—RS4 T v Thhy T
WCEL=/A—H )LRSAT LTty (92mm/1pcs)
WCE £ 2—F54 7 v Tty (105mm/pe)

WCE £ 2—R54T v Thtzyb (78mm/1pc)
SARITARABTRIAFILARILEF
FARITACRT T YT RRAR (2pcs)

A TARA—ILRFANT (2pcs)
SARITARTIRRS AT (2pcs)

SALD AT L—FHL (2pcs)

SARY A RR—)L (6mmdipcs)
FARITANT I T (2pcs)

SARITANFUTEL TV (dpcs)
FAITA VI REURFT (2pcs)

67464
67472
67473
67486
67491
67492
67493
67499
67510
67511
67514
67515
67516
67518
67520
67521
67527
67528
67529
67538
67539
67540
67542
67543
67544
67545
67547
67548
67549
67550
67554
67556
67571
67573
67575
67582
67824
86598
94388
94505
94531
94554
94675
94676
94677
HBC8003
HBC8008
HBC8009-1
HBC8017

AT B—2139%7)L 4x55mm (2pcs)
ITL—FhL

TL—FT 14— (2pcs)
RA—ILARANT (2pcs)

RFTIT) o r—T bk

ATmmR A —ILFy (TS99 /4pcs)

7R—JL 6mm (4pcs)
RIFIVEZAF—10T
RBESAH—/\—(2.8mm)
RBESAH—/3—(2.4mm)

RAR—H— 3x8.5x3mm (6pcs)
EvIRT7Yavy AvTFUR vk
R—LT Ry

AZN—HIRSAT v Thvk
ZAYRLY U —D

AT Ik

HB w5 a7RA— )L (K7 A Mapcs)
EVIRTLav IR T IT T v RSy (TF597/2pcs)
EvIRT L avsiav iR Ly (T59712p0s)
INYT)—RARSY T T AF— (4pcs)
=Y RATITF—tyk(ZAVN)T)
Y7 ox—STL—R
TL—FT4RHA—5—(25mm/2pcs)
TL—FF1) 78— (4pcs)
FIRVINN—TANX—RIUNPTR I U M2k
AFYRTL—bzyh(TRUMNT)
FIFLU LTI (2pcs)
AMo—T

E—E—IIUL

Lo—n—RyH Xtk
Y—RIVUNE—E—TIUIL—RILtub
A=~k

R18—F7F 50T

RyFY—=ZNSvTtvk

HB Ve8 £ 7HRT 4

HBVe8 R A/ A5 THh—IL

AV A—RSA4T v TRk (1pe)
< 11 13x16x0.2mm (10pcs)

Fry T R M3x16mm (10pcs)

TR Maxi2mm (10pcs)

HSRT Max15mm (7 4y 10pcs)

F AR Max10mm (7 F 4y 10pcs)
Fpy T R M3.5x14mm (8pes)
Fary T R M3.5x18mm (8pes)

Fpy TR M3.5x42mm (8pcs)
TAVRAIS— (SAh=2Y)

VT INT (GAR=2)

FIT—R

5x51mm 2—2 /NIl (SAb=27)

SAITACRTTILT T v (2pcs)
SACD AT T HR—IL (dpcs)

SARITARTVIR—H AR L3 T4 R—IL (4pes)

SARITARRT T Ty amyRR—)L (dpcs)
SARITARRD A \—RILE — (4pcs)
NIV T LAy 8T — (112mm)
SARITANTITIRILS v T (2pcs)

SARY AR avITURR—IL (4pcs)

FIVEUT NI Fv )7 —tvb
FIILETAURREVRILFY T Y 10E)
FILETTAVRREVR YR

DCJ £ B—R54T L rTharFY—k vk (Bi1po)
EvI RT3yt uk (97mmi2pcs)

EvIRT LaviRTYL T T Or RSk (2pcs)
EvIRT LaviRrLxryT

EvIRT S avy T2 (F )L—/60mmi8aghi2pes)
EvFR7avs RFYLY (FL2Se0mmiasghi2pes)
EvIRTSavy T (1) —e8mmi59gfi2pcs)
EvI RT3y RIS (4 TA—/68mmi68gfi2pcs)
EvIRTSavy Ty (LyResmmi1gi2pes)
EvgRTavy T (4 L—Temm/5202pcs)
EvIRT I avy T (K7 A MT6mmi59gii2pcs)
EvgRT S avy T (F )L—T16mmie3ghi2pes)
EvIRT S avy RTYLY (L STemmiT4gh2pcs)
E=A2 X7 16T

E=AFT7 AT

E=A2 7 18T

E=AF7 19T

E=A2x7 20T

E=FoF7 2T

E=Arx7 22T

E=A 7 237

E=AL X7 24T

E=ALF7 25T

E=A2 X7 26T

E=FoF7 12T

HBC8018-1
HBC8019
HBC8020-1
HBC8021
HBC8022
HBC8023
HBC8051-1
HBC8064
HBC8071
HBC8086
HBC8088
HBC8089
HBC8096
HBC8098
HBC8099
HBC8100
HBC8101-1
HBC8108
HBC8113
HBC9010
2082
2083
2084
2086
2087
2216
2224
307
351
7352
7353
7354
2357
7492
2539
7542
2544
7545
547
7548
2663
7664
2700
7702
Z704
yapil
2725
2740
2800

67577
67578
67579
67580

67581

67744
67745
67756
67757
67758
67759
67760

67761

67769
67770

67771

67781
HBC8039-4
HBC8122-1
HBC8122-10
HBC8122-11
HBC8122-12
HBC8122-13
HBC8122-14
HBC8122-15
HBC8122-16
HBC8122-17
HBC8122-2
HBC8122-3
HBC8122-4
HBC8122-5
HBC8122-6
HBC8122-7
HBC8122-8
HBC8122-9

TAURT Y —E—2 N9 )L 5x30mm
TIFNYNIDLYT (S4b=7)
SIN—=L—LRART1) 2% 8x16mm (4pcs)
FIXNIVEY (SAh=0Y)
TIXVINTNGAh=2Y)

6mm 0> (S h=2%)

BTVFXVALYT TS99 (SA=0 T2 —X)

TAVRT DRI A TN GAh=2Y)
TITIRINLYITNGAh=2Y)
TUTFIT(SAb=0Y)

6x10mm R7YL YT (SAh=2Y)
A=V (GAb=2%)

I17Tmm e TR (SAR=2Y)

T VR— )L (Shot5 A k=2%)
IS5 TR—IL (Longi5 A h=2%)
PEPZESZE NG (=75
N—RRF—)LTIF7 20T
TAVPREESAF—IM(SIh=0Y)
RTF1—E (FAb=0)

43T 7845 ILARAR LT (LIGHTNING STADIUM)
H53 2 M3x8mm (7 Y47y M10pcs)
S5 M3xI0mm (7K 4 M10pes)
H53 2 M3x12mm (7R F 4y M10pes)
S5 M3xI8mm (74 M10pes)
522 M3x20mm (7 F 4y M10pes)
R M3x15mm (7Y 4y Mdpes)
7y —M3x8mm (10pcs)

H52 2 Max10mm (R E V4 MiEE dpcs)
F AR M3x6mm (7 47y N10pcs)
FARFRD M3x8mm (7 F 47y 10pcs)
F AR M3x10mm (74 N 10pes)
F AR M3x12mm (754w M10pcs)
F AR M3x20mm (10pcs)

TP 731 RH M2.2x4.8mm (8pcs)
Fy T 1D M3xdsmm (I 47/6pcs)
Fxry T 2 M3x8mm (12pcs)
3y R M3x12mm (6pcs)

*Fapy TR M3x15mm (6pes)
Fpy T R M3x20mm (6pcs)
Fry T 2 M3x22mm (12pcs)
F4B2FvhkM3 (6pcs)

FAB2F VM4 (4pcs)
AERM3x3mm (6pcs)

AERT M3x5mm (10pcs)

AEFR M3x8mm (10pcs)

A EFTMdxdmm (4pcs)

YRS 2—Mdx10mm

A EFRIMEXImMm

ATV T v —3x6mm (20pcs)

E=A2F7 13T

E=A X7 14T

E=A2x7 15T
FILEIAURRFYRTL—

TILEYT RAFIRTL—k

HB PROTO% A (2pcsiL-y /1873 —)
HB PROTO%A 7 (2pcs/AR™? A h1/8/ 3 —)
HB BLOCK 2 (2pes/7R™D A ~1/8/3F—)
HB WA R 24N (2pcs/LyRi/8/ N\ F—)

HB A4 7 SA M4 (2pesiLyR/1/8/ 3% —)
HB BLOCK 24 (2pcs/F JL—/1/8/XF—)
HB 117 R B4 (2pcs/ART A M8/ SF—)
HB 4737 SA M54 (2pcsirR D A M8/ SF—)
HB BLOCK &4 (2pcs/Lwi/1/87 3% —)
HB 7 R84 (2pcs/F IL—/1/8/ 3% —)
HB A5 /S A M4 (2pes/ T IL—/118/3%F—)
HB AH 734 M aA X (E2 9187 8F—f2pcs)
RA—ILRENT (13— )Li2pcs)
23vIF AL #250

$avDF AL #550

23voF AL #600

2avoF 4L #1000

23997 4L #5000

< avY7 4L #10000

2 3vIF AL #650

2av AL #7100

23vIF 4L #2000

$avIF AL #350

23vIF AL #450

2avD7 4L #3000

23vIF 4L #4000

$avDF AL #7000

23vIF A IL#300

$avDF AL #00

23vIF AL #500




NOTES

Ve8 Mechanical Brake Setup Réglage des freins mécaniques Ve8
Einstellen der mechanischen Bremse beim Ve8 Ve8 X h=HILTL—FDHRE

The electronic motor braking must be disabled to use mechanical brakes.
The Ve8 kit comes with optional mechanical brakes that require the use of a “Y” harness or a radio system with 3rd channel mixing.
For a 2-channel radio or a radio system without mixing a “Y” harness is needed to connect the ESC and braking servo together.

Step 1: Disable electronic braking.
Step 2: Set brake servo trim.

Step 3: Calibrate ESC with transmitter.
Step 4: Adjust brake bias.

If a 3-channel radio system with mixing is used please follow the radio manufactures instructions.

Die elektronische Motorbremse muss deaktiviert sein, um die mechanischen Bremsen zu nutzen.

Der Ve8 Kit wird mit optionaler mechanischer Bremse geliefert. Dazu wird entweder ein Y-Kabel oder eine RC-Anlage mit Mischfunktion fiir den 3. Kanal benétigt.
If a 2-channel radio or a radio system without mixing is used then a “Y” harness is need to connect the ESC and braking servo together. When the two are
combined the “Y” harness can then be plugged into the Throttle channel of the receiver.

Wenn eine 2-Kanal RC-Anlage ohne Mischer verwendet wird, miissen der Regler und das Bremsservo iiber ein Y-Kabel verbunden werden. Wenn Regler und
Servo verbunden sind, kann das Y-Kabel in den Gas-Kanal des Empféngers gesteckt werden.

Schritt 1: Deaktivieren Sie die elektronische Bremse.
Schritt 2: Stellen Sie die Trimmung des Brems-Servos ein.
Schritt 3: Kalibrieren Sie den Regler mit dem Sender.
Schritt 4: Stellen Sie die Bremsverteilung ein.

Wenn eine 3-Kanal RC-Anlage mit Mischer verwendet wird, folgen Sie bitte der Anleitung des Herstellers.

Le freinage moteur électronique doit étre désactivé avant d’utiliser les freins mécaniques.

Le kit Ve8 est livré avec des freins mécaniques en options, qui exigent I'utilisation d’un faisceau « Y » ou d’un systéme radio avec mélangeur pour la 3e voie.
Si un systéme radio 2 voies ou un systéme radio sans mélange est utilisé, alors un faisceau « Y » est nécessaire pour raccorder le contréleur électronique de
vitesse au servo de freinage. Lorsque les deux sont combinés, le faisceau « Y » peut alors étre branché sur la voie d’accélération du récepteur.

Etape 1: Désactivez le freinage électronique

Etape 2 : Réglez le trim du servo de frein

Etape 3 : Calibrez le contréleur électronique de vitesse avec I'émetteur
Etape 4 : Réglez I'angle des freins

Si un systéme radio 3 voies avec mélangeur est utilisé, suivez les instruction du fabricant du systéme radio.

AAZNIVITV—FZERT DBEIR. MFAE—RIY MO—5—DTU—FREEHRLTLIEE L,

AHRFAE—RIY MO—5—DTU—FB UL B —REERULIXDZ AL T U—FDREDERTEX T,

XAZANTU—FZRAT HBEFTU—FAYT—REY N\—2A, HBULLEFBF v YRILEFI U IRBENEXERNUETT .

2F v URIVIXEH. FEBF v URIVEF IV IMEEERA TOBVEERZRAT IB8EAE— RIY bO—5—ETU—FAY—REZY/\—RABE, Y\—RRAZZEEOAOY MLF
v URIVICERUE T,

Step 1: RE—RIY hO—5—OTU—FZFERULE T,
Step 2: TU—FAY—RO ) LZFARLFT,

Step 3: EfEHEAE— ROV MO—S—DREXLE T,
Step 4: XAAZAIWTU—FRU T —IZFABLET,

SFrURIVEFI Y IRBENEXERZERT 5813, XEHOFREZSECLTIIZEL,

Airtronics / JR /KO / Sanwa
Yo Rear Brake Adjustment Dial
5 = 5 Hinterradbremse

Hitec o~ ] Réglage du frein arriére
NFYY O WOf. - 77 L—FRBESIYIL

Futaba
PEAA

Front Brake Adjustment Dial
Vorderradbremse

Réglage du frein avant
JAYRTL—FBEETAVIL

Push trigger to the full brake position.

Try pushing the car to make sure the brake works.

Driicken Sie den Gashebel ganz nach vorne. Versuchen Sie das Auto zu schie-
ben, um zu priifen, ob die Bremse funktfbniert.

Tirez a fond sur ia gdchette de frein.

Essay le p la voiture pour véri er que le frein fonctionne.

20V MLNUA—2TL—FuBICLET,
EEFTHLTHTTL—FDHLSICHILETS,

7

hpiracing













HE -

HOT BODIES

70 fcon Street

Foothitt Ranch, CA 92610 USA
(949) 753-1099

(888) 349-4474 Customer Service

HotBodies Distributor in Asia

HP1 Japan

3-22-20 Takaoka-kita, Naka-ku,
Hamamatsu, Shizuoka, 433-8119, JAPAN
053-430-0770

HOT BODIES DISTRIBUTOR IN EUROPE
HPI Europe Ltd.

21 William Nadin Way, Swadlincote,
Derbyshire, DE11 0BB, UK

(44) 01283 229400



